SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.67 -30.33 74 57.21 34.1 11.39 | 59.03 100 0 P H
H
H
802.11g
H
CHO1
4824 42.2 -31.8 74 55.74 34.1 11.39 | 59.03 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 45.8 -28.2 74 59.17 34.13 11.42 | 58.92 100 0 P H
7311 43.45 -30.55 74 52.08 35.7 13.97 58.3 100 0 P H
H
802.11g
H
CH 06
4874 43.06 -30.94 74 56.43 34.13 11.42 | 58.92 100 0 P V
2437MHz
7311 43.84 -30.16 74 52.47 35.7 13.97 58.3 100 0 P \%
V
V
4924 43 -31 74 56.19 34.17 1145 | 58.81 100 0 P H
7386 44.14 -29.86 74 52.92 355 14.07 | 58.35 100 0 P H
H
802.11g
H
CH 11
4924 43.47 -30.53 74 56.66 34.17 1145 | 58.81 100 0 P \%
2462MHz
7386 43.84 -30.16 74 52.62 355 14.07 | 58.35 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 60.72 -13.28 74 45.93 32 17.74 | 34.95 126 246 P H
2390 51.1 -2.9 54 36.31 32 17.74 34.95 126 246 A H
* 2412 107.43 - - 92.57 32.07 17.74 34.95 126 246 P H
* 2412 99.92 - - 85.06 32.07 17.74 | 34.95 126 246 A H
802.11n H
HT20 H
CHO1 2389.905 55.74 -18.26 74 40.95 32 17.74 34.95 398 145 P \%
2412MHz 2390 46.59 | -7.41 54 31.8 32 17.74 | 3495 | 398 | 145 | A | V
* 2412 105.57 - - 90.71 32.07 17.74 34.95 398 145 P \%
* 2412 97.7 - - 82.84 32.07 17.74 34.95 398 145 A \%
\%
\%
2389.8 57.7 -16.3 74 42.91 32 17.74 34.95 298 268 P H
2389.94 48.28 -5.72 54 33.49 32 17.74 34.95 298 268 A H
* 2437 112.31 - - 97.28 32.2 17.79 34.96 298 268 P H
* 2437 104.27 - - 89.24 32.2 17.79 34.96 298 268 A H
802.11n 2483.55 56.65 -17.35 74 41.58 32.2 17.84 34.97 298 268 P H
HT20 2483.5 46.54 -7.46 54 31.47 32.2 17.84 34.97 298 268 A H
CH 06 2380.14 55.64 -18.36 74 40.91 31.93 17.74 34.94 398 156 P \%
2437MHz 2389.66 46.22 -7.78 54 31.42 32 17.74 | 3494 | 398 | 156 | A | V
* 2437 110.68 - - 95.65 32.2 17.79 34.96 398 156 P \%
* 2437 102.54 - - 87.51 32.2 17.79 34.96 398 156 A \%
2495.38 54.73 -19.27 74 39.67 32.2 17.84 34.98 398 156 P \%
2487.33 45.47 -8.53 54 304 32.2 17.84 34.97 398 156 A \%
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2462 106.37 - - 91.3 32.2 17.84 | 3497 | 100 | 235 P H
2462 98.48 - - 83.41 32.2 17.84 34.97 100 235 A H
2483.64 62.94 -11.06 74 47.87 32.2 17.84 | 3497 | 100 | 235 P H
2483.56 52.63 -1.37 54 37.56 32.2 17.84 34.97 100 235 A H
802.11n H
HT20 H
CH11 2462 103.48 - - 88.41 32.2 17.84 34.97 344 152 P \%
2462MHz 2462 96.3 - - 81.23 32.2 17.84 | 3497 | 344 | 152 | A |V
2483.72 57.03 -16.97 74 41.96 32.2 17.84 34.97 344 152 P \%
2483.56 47.71 -6.29 54 32.64 32.2 17.84 34.97 344 152 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 43.05 -30.95 74 56.59 34.1 11.39 59.03 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 42.87 -31.13 74 56.41 34.1 11.39 59.03 100 0 P \%
2412MHz vV
\%
\%
4874 47.48 -26.52 74 60.85 34.13 11.42 58.92 100 0 P H
7311 44.58 -29.42 74 53.21 35.7 13.97 58.3 100 0 P H
802.11n H
HT20 H
CH 06 4874 42.54 -31.46 74 55.91 34.13 11.42 58.92 100 0 P \%
2437MHz 7311 4477 | -29.23 74 53.4 35.7 13.97 | 583 | 100 0 P |V
\%
\%
4924 42.99 -31.01 74 56.18 34.17 11.45 58.81 100 0 P H
7386 45.04 |-28.96 74 53.82 35.5 14.07 | 58.35 | 100 0 P H
802.11n H
HT20 H
CH11 4924 43.11 -30.89 74 56.3 34.17 11.45 58.81 100 0 P \%
2462MHz 7386 44.73 | -29.27 74 53.51 35.5 14.07 | 58.35 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.66 60.09 -13.91 74 45.29 32 17.74 | 34.94 176 246 P H
2389.8 51.84 -2.16 54 37.05 32 17.74 34.95 176 246 A H
* 2422 104.72 - - 89.76 32.13 17.79 | 34.96 176 246 P H
* 2422 96.38 - - 81.42 32.13 17.79 | 34.96 176 246 A H
802.11n 2499.09 54.66 -19.34 74 39.6 32.2 17.84 34.98 176 246 P H
HT40 2485.16 45.84 -8.16 54 30.77 32.2 17.84 34.97 176 246 A H
CHO03 2388.96 57.32 -16.68 74 42.52 32 17.74 34.94 398 143 P \%
2422MHz 2389.52 49.34 | -4.66 54 34.54 32 17.74 | 3494 | 398 | 143 | A | V
* 2422 102.86 - - 87.9 32.13 17.79 34.96 398 143 P \%
* 2422 94.49 - - 79.53 32.13 17.79 34.96 398 143 A \%
2498.32 54.71 -19.29 74 39.65 32.2 17.84 | 34.98 398 143 P \%
2494.4 45.53 -8.47 54 30.47 32.2 17.84 34.98 398 143 A \%
2388.96 58.7 -15.3 74 43.9 32 17.74 34.94 298 265 P H
2389.94 51.27 -2.73 54 36.48 32 17.74 34.95 298 265 A H
* 2437 106.53 - - 91.5 32.2 17.79 34.96 298 265 P H
* 2437 99.95 - - 84.92 32.2 17.79 34.96 298 265 A H
802.11n 2483.9 56.57 -17.43 74 41.5 32.2 17.84 34.97 298 265 P H
HT40 2483.52 48.37 -5.63 54 33.3 32.2 17.84 34.97 298 265 A H
CH 06 2388.4 55.13 -18.87 74 40.33 32 17.74 34.94 397 154 P \%
2437MHz 2389.94 47.4 -6.6 54 32.61 32 17.74 | 3495 | 397 | 154 | A | V
* 2437 105.96 - - 90.93 32.2 17.79 34.96 397 154 P \%
* 2437 98.03 - - 83 32.2 17.79 34.96 397 154 A \%
2491.95 55.15 -18.85 74 40.09 32.2 17.84 34.98 397 154 P \%
2485.65 46.53 -71.47 54 31.46 32.2 17.84 34.97 397 154 A \%
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2339.26 54.8 -19.2 74 40.35 31.8 17.59 | 3494 | 120 | 236 P H
2389.66 45.48 -8.52 54 30.68 32 17.74 34.94 120 236 A H
2452 102.81 - - 87.79 32.2 17.79 | 3497 | 120 | 236 P H
2452 94.79 - - 79.77 32.2 17.79 34.97 120 236 A H
802.11n 2483.62 60.87 -13.13 74 45.8 32.2 17.84 | 3497 | 120 | 236 P H
HT40 2483.62 52.54 -1.46 54 37.47 32.2 17.84 34.97 120 236 A H
CH 09 2328.76 54.27 -19.73 74 39.81 31.8 17.59 34.93 346 152 P \%
2452MHz 2384.34 45.24 | -8.76 54 3051 | 31.93 | 17.74 | 3494 | 346 | 152 | A | V
2452 100.53 - - 85.51 32.2 17.79 34.97 346 152 P \%
2452 92.71 - - 77.69 32.2 17.79 34.97 346 152 A \%
2485.3 54.7 -19.3 74 39.63 32.2 17.84 34.97 346 152 P \%
2484.53 46.85 -7.15 54 31.78 32.2 17.84 34.97 346 152 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B24 of B47
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Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 42.37 -31.63 74 55.77 34.2 11.39 58.99 100 0 P H
7266 435 -30.5 74 52.3 35.57 13.91 | 58.28 | 100 0 P H
802.11n H
HT40 H
CH 03 4844 42.4 -31.6 74 55.8 34.2 11.39 | 58.99 | 100 0 P |V
2422MHz 7266 4325 |-30.75 74 52.05 35.57 13.91 | 58.28 | 100 0 P |V
\%
\%
4874 4596 | -28.04 74 59.33 34.13 11.42 | 58.92 | 100 0 P H
7311 43.43 -30.57 74 52.06 35.7 13.97 58.3 100 0 P H
802.11n H
HT40 H
CH 06 4874 42.4 -31.6 74 55.77 34.13 11.42 58.92 100 0 P \%
2437MHz 7311 43.85 |-30.15 74 52.48 35.7 13.97 | 583 | 100 0 P |V
\%
\%
4904 43.51 -30.49 74 56.78 34.13 11.45 58.85 100 0 P H
7356 42.86 |-31.14 74 51.67 35.5 14.02 | 58.33 | 100 0 P H
802.11n H
HT40 H
CH 09 4904 42.22 -31.78 74 55.49 34.13 11.45 58.85 100 0 P \%
2452MHz 7356 43.88 |-30.12 74 52.69 35.5 14.02 | 58.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 2275 |-17.25 40 26.81 24.6 1.32 29.98 - - P H
84 22.94 -17.06 40 37.46 13.75 1.72 29.99 - - P H
130.98 2254 |-20.96 43.5 33.06 17.42 2.01 29.95 - - P H
647.9 27.74 | -18.26 46 27.02 26.21 4.16 29.65 - - P H
835.5 31.17 -14.83 46 27.22 28.34 4.77 29.16 - - P H
956.6 33.82 -12.18 46 26.57 30.69 5.08 28.52 | 100 0 P H
H
H
H
H
2.4GHz H
802.11n H
HT20 30.27 32.67 -7.33 40 36.73 24.6 1.32 29.98 100 0 P \%
LF 67.53 25.43 -14.57 40 41.57 12.14 1.71 29.99 - - P \%
84 30.08 -9.92 40 44.6 13.75 1.72 29.99 - - P \%
564.6 27.52 -18.48 46 27.65 25.77 3.84 29.74 - - P \%
835.5 32.45 -13.55 46 28.5 28.34 4.77 29.16 - - P \%
951 34.65 -11.35 46 27.73 30.39 5.08 28.55 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B26 of B47
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2375.73 54.86 -19.14 74 40.2 31.93 17.67 | 34.94 | 400 152 P H
2387.07 44.97 -9.03 54 30.17 32 17.74 | 34.94 | 400 152 A H
* 2412 107.38 - - 92.52 32.07 17.74 | 3495 | 400 152 P H
* 2412 104.17 - - 89.31 32.07 17.74 | 3495 | 400 152 A H
H

802.11b
H

CHoO1
2347.8 55.52 -18.48 74 41 31.8 17.66 | 34.94 | 287 94 P \Y,

2412MHz
2388.96 45.68 -8.32 54 30.88 32 17.74 | 3494 | 287 94 P \Y
* 2412 108.22 - - 93.36 32.07 17.74 | 3495 | 287 94 P \Y,
* 2412 105.25 - - 90.39 32.07 17.74 | 3495 | 287 94 A |V
\Y
\Y,
2384.06 54.96 -19.04 74 40.23 31.93 17.74 | 3494 | 395 17 P H
2388.4 44.58 -9.42 54 29.78 32 17.74 | 34.94 | 395 17 A H
* 2437 110.84 - - 95.81 32.2 17.79 | 3496 | 395 17 P H
* 2437 107.8 - - 92.77 32.2 17.79 | 3496 | 395 17 A H
2497.76 55.27 -18.73 74 40.21 32.2 17.84 | 34.98 | 395 17 P H

802.11b
2484.6 44.69 -9.31 54 29.62 32.2 17.84 | 3497 | 395 17 A H

CH 06
2386.44 55.72 -18.28 74 40.92 32 17.74 | 3494 | 101 72 P \Y,

2437MHz
2389.94 44.86 -9.14 54 30.07 32 17.74 | 3495 | 101 72 A |V
* 2437 114.36 - - 99.33 32.2 17.79 | 3496 | 101 72 P \Y,
* 2437 111.28 - - 96.25 32.2 17.79 | 3496 | 101 72 A |V
2484.67 55.47 -18.53 74 40.4 32.2 17.84 | 3497 | 101 72 P \Y
2483.83 44.97 -9.03 54 29.9 32.2 17.84 | 34.97 | 101 72 A |V
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* 2462 105.62 - - 90.55 32.2 17.84 | 3497 | 374 150 P H
* 2462 101.6 - - 86.53 32.2 17.84 | 34.97 | 374 150 P H
2490.84 56.05 -17.95 74 40.98 32.2 17.84 | 3497 | 374 150 P H
2484.68 45.85 -8.15 54 30.78 32.2 17.84 | 34.97 P H
H
802.11b
H
CH 11
* 2462 109.12 - - 94.05 32.2 17.84 | 34.97 | 308 83 P \%
2462MHz
* 2464 106.15 - - 91.08 32.2 17.84 | 34.97 | 308 83 A \%
2485.2 56.29 -17.71 74 41.22 32.2 17.84 | 34.97 | 308 83 P \Y,
2484.64 45.15 -8.85 54 30.08 32.2 17.84 | 34.97 | 308 83 P \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.6 -31.4 74 56.14 34.1 11.39 | 59.03 100 0 P H
H
H
802.11b
H
CHO1
4824 42.37 -31.63 74 55.91 34.1 11.39 | 59.03 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 45.5 -28.5 74 58.87 34.13 11.42 | 58.92 100 0 P H
7311 47.86 -26.14 74 56.49 35.7 13.97 58.3 100 0 P H
H
802.11b
H
CH 06
4874 46 -28 74 59.37 34.13 11.42 | 58.92 100 0 P V
2437MHz
7311 46.63 -27.37 74 55.26 35.7 13.97 58.3 100 0 P \%
V
V
4924 46.9 -27.1 74 60.09 34.17 1145 | 58.81 100 0 P H
7386 48.18 -25.82 74 56.96 355 14.07 | 58.35 100 0 P H
H
802.11b
H
CH 11
4924 48.92 -25.08 74 62.11 34.17 1145 | 58.81 100 0 P \%
2462MHz
7386 48.58 -25.42 74 57.36 355 14.07 | 58.35 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.8 55.51 -18.49 74 40.72 32 17.74 | 3495 | 394 30 P H
2390 46.34 -7.66 54 31.55 32 17.74 | 34.95 | 394 30 A H
* 2412 108.75 - - 93.89 32.07 17.74 | 3495 | 394 30 P H
* 2412 102.16 - - 87.3 32.07 17.74 | 3495 | 394 30 A H
H

802.11g
H

CHO1
2390 62.2 -11.8 74 47.41 32 17.74 | 3495 | 107 86 P \Y,

2412MHz
2390 51.61 -2.39 54 36.82 32 17.74 | 3495 | 107 86 A \%
* 2412 111.47 - - 96.61 32.07 17.74 | 3495 | 107 86 P \Y,
* 2412 103.83 - - 88.97 32.07 17.74 | 3495 | 107 86 A \Y,
\%
\Y,
2349.62 55.03 -18.97 74 40.51 31.8 17.66 | 34.94 | 396 13 P H
2389.52 45.69 -8.31 54 30.89 32 17.74 | 34.94 | 396 13 A H
* 2437 112.74 - - 97.71 32.2 17.79 | 34.96 | 396 13 P H
* 2437 106.25 - - 91.22 32.2 17.79 | 34.96 | 396 13 A H
2488.94 56.13 -17.87 74 41.06 32.2 17.84 | 34.97 | 396 13 P H

802.11g
2484.32 45.82 -8.18 54 30.75 32.2 17.84 | 34.97 | 396 13 A H

CH 06
2389.38 57.66 -16.34 74 42.86 32 17.74 | 3494 | 101 72 P \Y,

2437MHz
2389.94 49.01 -4.99 54 34.22 32 17.74 | 3495 | 101 72 A \%
* 2437 115.24 - - 100.21 32.2 17.79 34.96 101 72 P \%
* 2437 108.14 - - 93.11 32.2 17.79 34.96 101 72 A \%
2483.69 57.97 -16.03 74 42.9 32.2 17.84 | 34.97 | 101 72 P \%
2483.83 48.17 -5.83 54 33.1 32.2 17.84 | 34.97 | 101 72 A \Y,
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* 2462 109.97 - - 94.9 32.2 17.84 | 3497 | 374 18 P H
* 2462 102.47 - - 87.4 32.2 17.84 | 34.97 | 374 18 A H
2483.52 62.08 -11.92 74 47.01 32.2 17.84 | 3497 | 374 18 P H
2483.52 51.43 -2.57 54 36.36 32.2 17.84 | 34.97 | 374 18 A H
H
802.11g
H
CH 11
* 2462 110.76 - - 95.69 32.2 17.84 | 34.97 | 108 85 P \%
2462MHz
* 2462 103.48 - - 88.41 32.2 17.84 | 34.97 | 108 85 A \%
2484 66.36 -7.64 74 51.29 32.2 17.84 | 34.97 | 108 85 P \Y,
2483.56 52.81 -1.19 54 37.74 32.2 17.84 | 34.97 | 108 85 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.51 -30.49 74 57.05 34.1 11.39 | 59.03 100 0 P H
H
H
802.11g
H
CHO1
4824 43.57 -30.43 74 57.11 34.1 11.39 | 59.03 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 43.67 -30.33 74 57.04 34.13 11.42 | 58.92 100 0 P H
7311 48.36 -25.64 74 56.99 35.7 13.97 58.3 100 0 P H
H
802.11g
H
CH 06
4874 45.97 -28.03 74 59.34 34.13 11.42 | 58.92 100 0 P V
2437MHz
7311 49.1 -24.9 74 57.73 35.7 13.97 58.3 100 0 P \%
V
V
4924 44.01 -29.99 74 57.2 34.17 1145 | 58.81 100 0 P H
7386 44.64 -29.36 74 53.42 355 14.07 | 58.35 100 0 P H
H
802.11g
H
CH 11
4924 43.46 -30.54 74 56.65 34.17 1145 | 58.81 100 0 P \%
2462MHz
7386 43.92 -30.08 74 52.7 355 14.07 | 58.35 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.59 61.48 -12.52 74 46.68 32 17.74 | 34.94 252 65 P \%
2390 52.49 -1.51 54 37.7 32 17.74 34.95 252 65 A \%
* 2412 113.11 - - 98.25 32.07 17.74 34.95 252 65 P \%
* 2412 105.12 - - 90.26 32.07 17.74 | 34.95 252 65 A \%
802.11n H
HT20 H
CHO1 2390 55.19 -18.81 74 404 32 17.74 34.95 394 153 P H
2412MHz 2390 46.86 | -7.14 54 32.07 32 17.74 | 3495 | 394 | 153 | A | H
* 2412 106.77 - - 91.91 32.07 17.74 34.95 394 153 P H
* 2412 98.63 - - 83.77 32.07 17.74 34.95 394 153 A H
\%
\%
2380.56 54.7 -19.3 74 39.97 31.93 17.74 34.94 396 10 P H
2389.94 45.11 -8.89 54 30.32 32 17.74 | 34.95 396 10 A H
* 2437 112.28 - - 97.25 32.2 17.79 34.96 396 10 P H
* 2437 103.98 - - 88.95 32.2 17.79 34.96 396 10 A H
802.11n 2492.93 55.32 -18.68 74 40.26 32.2 17.84 34.98 396 10 P H
HT20 2484.46 45.36 -8.64 54 30.29 32.2 17.84 34.97 396 10 A H
CH 06 2388.54 56.87 -17.13 74 42.07 32 17.74 34.94 100 73 P \%
2437MHz 2389.94 4785 | -6.15 54 33.06 32 17.74 | 3495 | 100 | 73 AV
* 2437 115.22 - - 100.19 32.2 17.79 34.96 100 73 P \%
* 2437 107.47 - - 92.44 32.2 17.79 34.96 100 73 A \%
2484.46 56.81 -17.19 74 41.74 32.2 17.84 34.97 100 73 P \%
2483.5 47.47 -6.53 54 324 32.2 17.84 34.97 100 73 A \%
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* 2462 108.09 - - 93.02 32.2 17.84 | 3497 | 374 19 P H
* 2462 100.46 - - 85.39 32.2 17.84 34.97 374 19 A H
2483.72 63.06 |-10.94 74 47.99 32.2 17.84 | 3497 | 374 19 P H
2483.56 52.31 -1.69 54 37.24 32.2 17.84 34.97 374 19 P H
802.11n H
HT20 H
CH11 * 2462 111.42 - - 96.35 32.2 17.84 34.97 102 6 P \%
2462MHz |« 2462 104.33 - - 89.26 32.2 17.84 | 34.97 | 102 6 AV
2484.92 61.98 -12.02 74 46.91 32.2 17.84 34.97 102 6 P \%
2483.52 52.33 -1.67 54 37.26 32.2 17.84 | 34.97 | 102 6 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 43.31 -30.69 74 56.85 34.1 11.39 59.03 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 42.87 -31.13 74 56.41 34.1 11.39 59.03 100 0 P \%
2412MHz vV
\%
\%
4874 4466 | -29.34 74 58.03 34.13 11.42 | 58.92 | 100 0 P H
7311 48.08 -25.92 74 56.71 35.7 13.97 58.3 100 0 P H
802.11n H
HT20 H
CH 06 4874 48.34 -25.66 74 61.71 34.13 11.42 58.92 100 0 P \%
2437MHz 7311 45.86 | -28.14 74 54.49 35.7 13.97 | 583 | 100 0 P |V
\%
\%
4924 42.94 -31.06 74 56.13 34.17 11.45 58.81 100 0 P H
7386 4436 |-29.64 74 53.14 35.5 14.07 | 58.35 | 100 0 P H
802.11n H
HT20 H
CH11 4924 43 -31 74 56.19 34.17 11.45 58.81 100 0 P \%
2462MHz 7386 44.78 | -29.22 74 53.56 35.5 14.07 | 58.35 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.94 58.51 -15.49 74 43.72 32 17.74 34.95 395 157 P H
2389.94 50.55 -3.45 54 35.76 32 17.74 34.95 395 157 A H
* 2422 105.25 - - 90.29 32.13 17.79 | 34.96 395 157 P H
* 2422 97.44 - - 82.48 32.13 17.79 | 34.96 395 157 A H
802.11n 2485.37 56.18 -17.82 74 41.11 32.2 17.84 34.97 395 157 P H
HT40 2489.22 46.39 -7.61 54 31.32 32.2 17.84 34.97 395 157 A H
CHO03 2388.82 60.91 -13.09 74 46.11 32 17.74 34.94 200 334 P \%
2422MHz 2389.8 52.6 -1.4 54 37.81 32 17.74 | 3495 | 200 | 334 | A | V
* 2422 107.56 - - 92.6 32.13 17.79 34.96 200 334 P \%
* 2422 100.15 - - 85.19 32.13 17.79 34.96 200 334 A \%
2487.47 54.73 -19.27 74 39.66 32.2 17.84 | 34.97 200 334 P \%
2484.18 46.19 -7.81 54 31.12 32.2 17.84 34.97 200 334 A \%
2388.54 55.37 -18.63 74 40.57 32 17.74 34.94 397 9 P H
2389.66 46.05 -7.95 54 31.25 32 17.74 34.94 397 9 A H
* 2437 104.92 - - 89.89 32.2 17.79 34.96 397 9 P H
* 2437 97.99 - - 82.96 32.2 17.79 34.96 397 9 A H
802.11n 2487.68 54.92 -19.08 74 39.85 32.2 17.84 34.97 397 9 P H
HT40 2483.9 46.53 -7.47 54 31.46 32.2 17.84 34.97 397 9 A H
CH 06 2388.54 58.32 -15.68 74 43.52 32 17.74 34.94 109 72 P \%
2437MHz 2389.8 49.56 | -4.44 54 34.77 32 17.74 | 3495 | 109 | 72 AV
* 2437 108.4 - - 93.37 32.2 17.79 34.96 109 72 P \%
* 2437 100.69 - - 85.66 32.2 17.79 34.96 109 72 A \%
2483.62 61.26 -12.74 74 46.19 32.2 17.84 34.97 109 72 P \%
2483.69 51.67 -2.33 54 36.6 32.2 17.84 34.97 109 72 A \%
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2373 54.94 -19.06 74 40.28 31.93 17.67 34.94 374 4 P H
2330.86 45.23 -8.77 54 30.77 31.8 17.59 34.93 374 4 A H
* 2452 103.44 - - 88.42 32.2 17.79 34.97 374 4 P H
* 2452 95.7 - - 80.68 32.2 17.79 34.97 374 4 A H
802.11n 2484.88 59.78 |-14.22 74 44.71 32.2 17.84 | 34.97 | 374 4 P | H
HT40 2483.62 51.8 -2.2 54 36.73 32.2 17.84 34.97 374 4 A H
CH 09 2353.68 54.76 -19.24 74 40.17 31.87 17.66 34.94 100 347 P \%
2452MHz 2389.38 45.4 -8.6 54 30.6 32 17.74 | 3494 | 100 | 347 | A | V
* 2452 107.39 - - 92.37 32.2 17.79 34.97 100 347 P \%
* 2452 99.45 - - 84.43 32.2 17.79 34.97 100 347 A \%
2483.69 59.28 -14.72 74 44.21 32.2 17.84 34.97 100 347 P \%
2483.5 51.69 -2.31 54 36.62 32.2 17.84 | 34.97 | 100 | 347 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4844 42.3 -31.7 74 55.7 34.2 11.39 58.99 100 0 P H
7266 43.95 -30.05 74 52.75 35.57 13.91 58.28 100 0 P H
802.11n H
HT40 H
CH 03 4844 42.42 -31.58 74 55.82 34.2 11.39 58.99 100 0 P \%
2422MHz 7266 43.48 |-30.52 74 52.28 3557 | 13.91 | 58.28 | 100 0 P |V
\%
\Y
4874 42.43 -31.57 74 55.8 34.13 11.42 58.92 100 0 P H
7311 43.65 -30.35 74 52.28 35.7 13.97 58.3 100 0 P H
802.11n H
HT40 H
CH 06 4874 42.03 -31.97 74 554 34.13 11.42 58.92 100 0 P \%
2437MHz 7311 44.3 -29.7 74 52.93 35.7 13.97 | 583 | 100 0 P |V
\%
\Y
4904 42.64 -31.36 74 55.91 34.13 11.45 58.85 100 0 P H
7356 43.42 -30.58 74 52.23 35.5 14.02 58.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 42.22 -31.78 74 55.49 34.13 11.45 58.85 100 0 P \%
2452MHz 7356 43.18 |-30.82 74 51.99 355 14.02 | 58.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 2273 | -17.27 40 26.79 24.6 1.32 29.98 - - P H
85.89 24.65 -15.35 40 38.89 14.03 1.72 29.99 - - P H
169.32 25.08 |-18.42 43.5 37.14 15.57 2.26 29.89 - - P H
631.8 28.9 -17.1 46 28.49 25.92 4.16 29.67 - - P H
870.5 324 -13.6 46 27.53 28.97 4.93 29.03 - - P H
953.8 34.32 -11.68 46 27.24 30.54 5.08 28.54 | 100 0 P H
H
H
H
H
H
2.4GHz
H
802.11g
L 30 3251 -7.49 40 36.57 24.6 1.32 29.98 100 0 P \%
35.13 24.91 -15.09 40 31.51 22.06 1.32 29.98 - - P \%
84.81 27.56 -12.44 40 41.96 13.87 1.72 29.99 - - P \%
631.8 28.7 -17.3 46 28.29 25.92 4.16 29.67 - - P \%
874 33.44 -12.56 46 28.59 28.94 4.93 29.02 - - P \%
958.7 34.52 -11.48 46 27.14 30.8 5.08 28.5 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2390 62.04 -11.96 74 47.25 32 17.74 | 34.95 400 8 P H
2390 48.12 -5.88 54 33.33 32 17.74 34.95 400 8 A H
* 2412 109.09 - - 94.23 32.07 17.74 | 34.95 400 8 P H
* 2412 99.82 - - 84.96 32.07 17.74 | 34.95 400 8 A H
802.11ac H
VHT20 H
CHO1 2389.59 66.14 -7.86 74 51.34 32 17.74 34.94 100 302 P \%
2412MHz 2390 51.24 | -2.76 54 36.45 32 17.74 | 3495 | 100 | 302 | A | V
* 2412 113.2 - - 98.34 32.07 17.74 34.95 100 302 P \%
* 2412 105.23 - - 90.37 32.07 17.74 34.95 100 302 A \%
\%
\%
2372.02 56.51 -17.49 74 41.85 31.93 17.67 34.94 397 8 P H
2389.94 44.82 -9.18 54 30.03 32 17.74 34.95 397 8 A H
* 2437 110.57 - - 95.54 32.2 17.79 34.96 397 8 P H
* 2437 102.07 - - 87.04 32.2 17.79 34.96 397 8 A H
802.11ac 2491.18 55.76 -18.24 74 40.69 32.2 17.84 34.97 397 8 P H
VHT20 2483.76 44.63 -9.37 54 29.56 32.2 17.84 34.97 397 8 A H
CH 06 2389.94 58.63 -15.37 74 43.84 32 17.74 34.95 101 252 P \%
2437MHz 2389.94 45.31 -8.69 54 30.52 32 17.74 34.95 101 252 A \%
* 2437 112.83 - - 97.8 32.2 17.79 34.96 101 252 P \%
* 2437 103.42 - - 88.39 32.2 17.79 34.96 101 252 A \%
2483.5 57.04 -16.96 74 41.97 32.2 17.84 34.97 101 252 P \%
2483.55 45.11 -8.89 54 30.04 32.2 17.84 34.97 101 252 A \%
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* 2462 106.56 - - 91.49 32.2 17.84 | 34.97 | 337 0 P H
* 2462 97.77 - - 82.7 32.2 17.84 34.97 337 0 A H
2484.48 61.73 |-12.27 74 46.66 32.2 17.84 | 34.97 | 337 0 P H
2483.56 47.46 -6.54 54 32.39 32.2 17.84 34.97 337 0 A H
802.11ac H
VHT20 H
CH11 * 2462 112.69 - - 97.62 32.2 17.84 34.97 100 0 P \%
2462MHz |« 2462 102.43 - - 87.36 32.2 17.84 | 34.97 | 100 0 AV
2484.4 67.98 -6.02 74 52.91 32.2 17.84 34.97 100 0 P \%
2483.52 51.98 -2.02 54 36.91 32.2 17.84 | 34.97 | 100 0 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 45.54 -28.46 74 59.08 34.1 11.39 59.03 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 43.59 -30.41 74 57.13 34.1 11.39 59.03 100 0 P \%
2412MHz vV
\%
\%
4874 46.86 | -27.14 74 60.23 34.13 11.42 | 58.92 | 100 0 P H
7311 45.57 -28.43 74 54.2 35.7 13.97 58.3 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 43.86 -30.14 74 57.23 34.13 11.42 58.92 100 0 P \%
2437MHz 7311 44.66 | -29.34 74 53.29 35.7 13.97 | 583 | 100 0 P |V
\%
\%
4924 45.29 -28.71 74 58.48 34.17 11.45 58.81 100 0 P H
7386 4578 | -28.22 74 54.56 35.5 14.07 | 58.35 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 44.81 -29.19 74 58 34.17 11.45 58.81 100 0 P \%
2462MHz 7386 45.16 | -28.84 74 53.94 35.5 14.07 | 58.35 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2359.98 55.27 -18.73 74 40.67 31.87 17.67 34.94 394 9 P H
2389.94 45.75 -8.25 54 30.96 32 17.74 34.95 394 9 A H
* 2422 104.46 - - 89.5 32.13 17.79 | 34.96 394 9 P H
* 2422 95.91 - - 80.95 32.13 17.79 | 34.96 394 9 A H
802.11ac 2483.76 54.91 -19.09 74 39.84 32.2 17.84 34.97 394 9 P H
VHT40 2483.5 45.45 -8.55 54 30.38 32.2 17.84 34.97 394 9 A H
CHO03 2389.94 63.91 -10.09 74 49.12 32 17.74 34.95 100 284 P \%
2422MHz 2389.94 51.96 | -2.04 54 37.17 32 17.74 | 3495 | 100 | 284 | A | V
* 2422 108.89 - - 93.93 32.13 17.79 34.96 100 284 P \%
* 2422 100.47 - - 85.51 32.13 17.79 34.96 100 284 A \%
2483.5 59.81 -14.19 74 44.74 32.2 17.84 34.97 100 284 P \%
2483.5 50.31 -3.69 54 35.24 32.2 17.84 34.97 100 284 A \%
2389.52 56.52 -17.48 74 41.72 32 17.74 34.94 398 8 P H
2389.94 47.47 -6.53 54 32.68 32 17.74 | 34.95 398 8 A H
* 2437 107.29 - - 92.26 32.2 17.79 34.96 398 8 P H
* 2437 98.71 - - 83.68 32.2 17.79 34.96 398 8 A H
802.11ac 2483.55 57.08 -16.92 74 42.01 32.2 17.84 34.97 398 8 P H
VHT40 2483.5 46.71 -7.29 54 31.64 32.2 17.84 34.97 398 8 A H
CH 06 2389.52 60.81 -13.19 74 46.01 32 17.74 34.94 100 272 P \%
2437MHz 2389.94 51.06 | -2.94 54 36.27 32 17.74 | 3495 | 100 | 272 | A | V
* 2437 110.17 - - 95.14 32.2 17.79 34.96 100 272 P \%
* 2437 102.95 - - 87.92 32.2 17.79 34.96 100 272 A \%
2484.39 62.95 -11.05 74 47.88 32.2 17.84 34.97 100 272 P \%
2483.62 51.97 -2.03 54 36.9 32.2 17.84 34.97 100 272 A \%
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2384.2 55.33 |-18.67 74 40.6 31.93 17.74 | 34.94 | 300 18 P H
2389.94 44.26 -9.74 54 29.47 32 17.74 34.95 300 18 P H
* 2452 98.89 - - 83.87 32.2 17.79 | 34.97 | 300 18 P H
* 2452 93.91 - - 78.89 32.2 17.79 34.97 300 18 P H
802.11ac 2483.97 59.93 |-14.07 74 44.86 32.2 17.84 | 34.97 | 300 18 P H
VHT40 2483.83 50.35 -3.65 54 35.28 32.2 17.84 34.97 300 18 P H
CH 09 2388.54 54.27 -19.73 74 39.47 32 17.74 34.94 100 350 P \%
2452MHz 2387.84 4454 | -9.46 54 29.74 32 17.74 | 3494 | 100 | 350 | P | V
* 2452 106.23 - - 91.21 32.2 17.79 34.97 100 350 P \%
* 2448 98.02 - - 83 32.2 17.79 | 34.97 | 100 | 350 P |V
2484.32 62.41 -11.59 74 47.34 32.2 17.84 34.97 100 350 P \%
2483.52 51.63 -2.37 54 36.56 32.2 17.84 | 34.97 | 100 | 350 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4844 43.05 -30.95 74 56.45 34.2 11.39 58.99 100 0 P H
7266 43.43 -30.57 74 52.23 35.57 13.91 | 58.28 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 42.26 -31.74 74 55.66 34.2 11.39 58.99 100 0 P \%
2422MHz 7266 4357 | -30.43 74 5237 | 3557 | 1391 | 58.28 | 100 0 P |V
\%
\%
4874 43.81 -30.19 74 57.18 34.13 11.42 58.92 100 0 P H
7311 44.44 -29.56 74 53.07 35.7 13.97 58.3 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 44.49 -29.51 74 57.86 34.13 11.42 58.92 100 0 P \%
2437MHz 7311 43.69 |-30.31 74 52.32 35.7 13.97 | 583 | 100 0 P |V
\%
\%
4904 41.95 -32.05 74 55.22 34.13 11.45 58.85 P H
7356 43.71 -30.29 74 52.52 35.5 14.02 58.33 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 42.95 -31.05 74 56.22 34.13 11.45 58.85 P \%
2452MHz 7356 44,09 | -29.91 74 52.9 35.5 14.02 | 58.33 | 100 0 P |V
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B46 of B47
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : B47 of B47
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Appendix C. Radiated Spurious Emission Plots

: ) Temperature : 21~26°C
Test Engineer : Jesse wang, Stan Hsieh and Ken Wu
Relative Humidity : [52~68%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1 of C175

FAX : 886-3-328-4978
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<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
1 Horizontal Fundamental
s
8.8 788 PEAK 74
” . i N S O BOOOR SO . e s
P~ ey

Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST

Detector :Peak Detector : Peak

Pe ak Project +930401 Project +930401

105.0| 105.0| o

s

70.0) / 70.0|

52 f 52

35.0( 35,07

Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition 'AVG_54 3m HF_ANT_00075962 HORIZONTAL
Ao e potimerte AOVLOORO VW08 S Taets

Avg Project :930401 Project :930401
- Mode 110 Mode 110

TEL : 886-3-327-3456 Page Number : C2 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A @BV

)

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
+Peak

+930401

110

site
Condition
Detector
Project
Mode

Dates 20190523 e aBovim) Dates 20190523
1313 1313
1225 122
138 sl
1050 1054 "
96.3| / 96.3(
a1 o
724 a4 -
704 704
614 613
B — | et el et i
- P
350 354
263 269
13 17
a3 o3
S0 7. 0. 7560, 780, 0 s G0 oo w0 oo 1o 2oL DL B0 200 S50
Freaquency (:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 10 lode 110
) aBovim) Dates 20100523 eve @BV Dates 20100523
1313 1314
1225 122
14 s
1050 1050 .
96 o 563
a1 o
784 a4
700 70
613 o) ¥
52 sz
. P
350 354
263 269
123 12
! o3
S0 7520, 0. 7560, 780, 7300 7t oo ™o T oo 1o 2oL DL 200 2700 3500
Froquency (:) Freauency iz}
£ 03CHO7-HY

£ 03CHO7-HY
+ AVG_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

930401

:10

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C30of C175
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) @Buvimy Date: 2019061 e aBovim) Dates 2019.06.11
1313 113
122 1224
133 33l
1050 1054
93 9631
a1 o7
789 729 -
700 704
613 613
M g P
J 52.5 -
8 | 34
350 | 350
263 ! 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Froquency (HH:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 11 Mode 11
) (@wuvimy Date 20190614 eve @BV Dates 2010.06.11
1313 113
1224 1224
133 133
1050 1050
563 /V\ 003
a1s| a1
788 729
700 700
13| 613 Y
52 52
PR — = T
oy— - a4 S S I
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEWA0.010KHz SWiuto + RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 11 Mode 211

TEL : 886-3-327-3456 Page Number : C4 of C175
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

m//“\
875 \
788 PEAK_BE_74]
525 =
4
ok
Peak Left blank
Mode 11
-
-
o3 ™ v ot 51
5251 S
N o
—
4
Avg e Left blank
" Mode 11

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C50f C175



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
+Peak

+930401

11

site
Condition
Detector
Project
Mode

) aBovim) Dates2019.06-11 e aBovim) Dates 2019.06.11
1313 1313
1225 122
138 sl
1050 1054
963 . 9631
a1 o
700 ' 700 L
614 . 613
28| b
- P
350 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo foo 7oL DL 00 2700 S50
Freauency (H:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 1 lode 111
) aBovim) Dater 2010.06.11 eve @BV Dates 2010.06.11
1313 1314
1225 122
14 s
1050 1050
96 563
a1 o
784 a4
700 70
613 o)
52 sz
438 — 1 - 434 e e I
350 354
263 269
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™o 0. oo 1o oL 0L 00 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

+ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

930401

111

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

A (@Buvim)

Date: 20190611

1313
1225
13y
1050)

963
o754
783
700)
1.3

/”‘\\ 1
.
e
Peak e Left blank
Mode 1
A
723 \
o3 =
5251 N =
433 AN N E— 1
-
Avg o Left blank
" Mode 11

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C7 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

A (@Buvim) Date: 20190523

1313
1225
13y

1050l —

a75]
783
700)

433
350
23
175

83

PERK_BE 73

site
Condition

450 7463.2465.2467.2469.2471 489.2491.2493. 24952497, 2

Frequency (i)
£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (9B

) Date: 20190523

1313
1225
n3g)
1050

PERK 73

75

lncutnirari

SRV POV A0 PP o v
g

000

site
Condition

300, 1500, 1700 1500 2100 2300 2600. 2700, 3000
Frequency (MiHz)

£ 03CHO7-HY

+ PEAK_74 3m HE_ANT_00075962 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode ‘12 lode 112
) @wuvimy Date: 2019.05.23 evel @Buvim) Date: 2019.05.23
1313 113
1224 1224
133 133
1050 1050
963 961
a1s| a1
788 729
700 700
o) = va g b4 o3 A6 54
8 — i
350
263
175 174
a3 a3
460 2463.2465.2467 24692471 o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Frequency (Hiz) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEWA0.010KHz SWiuto + RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector peak Detector Peak
Av g Project +930401 Project 930401
. Mode 12 Mode 112

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C8 of C175
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

) @wuvimy Dates 20190523 e aBovim) Dates 20190523
1313 113
122 1224
133 33l
1050 1054
93 9631
a1 o7
788 PEAK BE 73 788 PEAK TS
700 704
613 613
525 e—— 525 e
W e——————r—
8 34
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 59 2457 246 249527 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Freauency (iiz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Peak Project 1930401 Project 930401
Mode 112 Mode 112
) @wuvimy Dates 20100523 eve @BV Dates 20100523
1313 113
1224 1224
133 133
1050 1050
S0l
a1s|
7838 \'_\
709 S
131 AVG_BE 54| AVG_54
525
s ~_ | | | L1 [ I S S 2 =
350
263
175 174
a3 a3
60 2462455 24672468 2471 o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEWA0.010KHz SWuto + RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 112 Mode 112

TEL : 886-3-327-3456 Page Number 1 C9 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
1 Horizontal Fundamental
P / 063
8.8 788 PEAK 74
700 70.0| f
B PR e e g
P~ ey
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST
Detector :Peak Detector : Peak
Pe ak Project +930401 Project +930401
s ]
3 / o i X
3. - o e -
35.0( ]w,,;
Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition 'AVG_54 3m HF_ANT_00075962 HORIZONTAL
RN 60 00mRt VOV 000K WAt RN L0000 Ve cooR S et
Avg Project :930401 Project :930401
. Mode 113 Mode 113

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number : C10 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

:13

site
Condition

) aBovim Dates 20190523 e aBovim) Dates 2019.05.24
1313 1313
1225 122
138 sl
1050 1054
96.3| /-’/"V\’ 96.3(
a1 i o
724 a4 -
704 704
614 613
52 bt ot | ket
y
- P
350 354
263 269
13 17
a3 o3
S0 7. =y 7560, 780, 0 s G0 oo w0 oo 1o 2oL DL B0 200 S50
Freaquency (:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 3 lode 113
) aBovim) Dates2010.05.24 eve @BV Dates2010.05.24
1313 1314
1225 122
14 s
1050 1050
96
a1
784
700
1
131 AVG_54
52
1 T
o .. B
350
263
123 12
! o3
S0 7520, 0. 7560, 780, 7300 7t oo ™o T oo 1o 2oL DL 200 2700 3500
Froquency (:) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

£ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto

Detector Peak
Project 930401
Mode 13

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C11 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO6 2437MHz - L
1 Horizontal Fundamental
105.0/ sa s 105.0{
o T \
i
s EX e e s
w3000 00mns oW 3000 bt st o 1000500Vt Saosoots St
Pe ak Project +930401 Project 930401
Mode 114 Mode 114
o
7 ]
52. _'// 52.5( T |
T T T T T 17  —
35.0f Js,nJ
TS POV R ro0n oo L oot St
Detector : Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 114 Mode 114

TEL : 886-3-327-3456 Page Number : C12 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 2019.06-11
1313
1225
13y
105 g b s

963
a75]
783

-
- i
.
o R
Peak e Left blank
Mode 114
963
700 \\\
13 . AVG_BE 54|
1
-
Avg o Left blank
" Mode 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental

) aBovim) Dates2019.06-11 e aBovim) Dates 2019.06.11
1313 1313
1225 122
138 sl
1050 — 1054
963 063
a1 o
724 a4 -
704 704
614 . e 613
. o S PR |
Rt AR A0
- - P
350 | 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo foo 7oL DL 00 2700 S50
Frequency (He) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 114 Mode 114
) aBovim) Dater 2010.06.11 eve @BV Dates 2010.06.11
1313 1314
1225 122
14 s
1050 1050

700 / 700
13| 613 ]

A6 54
52 —~
. B
350
263
175 175
83 a3
07520, 7540, 560, 7500 Za00. 2. 2440, 2450 00 o0 S0 4700 1900 Zoa 200 2600 2700, 000
Froquency (MHz) Frequency (MHz)
Site +03CHOT-HY Site +03CHO7-HY
Condition + AVG_BE_54 3m HE_ANT_00075962 VERTICAL Condition $ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWTAuto
Detector +Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 112 Mode m

TEL : 886-3-327-3456 Page Number : C14 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

A (@Buvim)

Date: 20190611

1313
1225
13y
1050)

=
963
a75]
783 e,

veaw o 74
700 Rt
o3 Mo
52.5( o
P
350
o
174
o
T A I S
Heauency (ahe
site 0scHo7-HY
Condion - PEAK BE 74 3m HE_ANT 00075962 VERTICAL
- RBUWFL000.000KHz VBW:300.000K0Hz SWT-Auto
Detector peak
Peak Project 930401 Left Blank
Mode 114
i bate: 20190641
w13
125
s
1059
po N
w4
74
700 R
613 \ AVG_BE 54
529 -
4338 s
350
29
173
o
T N I a1
Hreauency (e
sie 0scHo7HY
Condiion | AVG_BE 54 3m HE_ANT 00075962 VERTICAL
- RBUI-1000.000KHz VEWAL000KHz SWT-Auto
Detector peak
AVg . Project 530401 Left Blank
Mode 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C15 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

) @wuvimy Dates 20190523 e aBovim) Dates 20190523
1313 113
122 1224
133 33l
1050 1054
MJM 96.3(
a1 o7
788 PEAK BE 73 788 PEAK TS
700 704
. N
525 sesl i
8 34
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 55 2457 246 4952497 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Freauency (iiz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 115 Mode 115
) @wuvimy Dates 20100523 eve @BV Dates 20100523
1313 113
1224 1224
133 133
1050 1050
L
a1s|
788
700
~L_
6131 ~- AVG_BE 54| AVG_54
52.5( \\\
o SSUE O A O A ==
350
263
175 174
a3 a3
60 2462455 24672468 2471 o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW-L.000KHz SWTiuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode :15 Mode :15

TEL : 886-3-327-3456 Page Number : C16 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

) @ouv Dates 20190523 e aBovim) Dates 20190523
1313 113
122 1224
133 33l
1050 1054
o N 9631
a1 o7
788 PEAK BE 73 788 PEAK TS
700 704
61.3| s 613
525 MWWMMWMWMM 52.5( L 'J
p——
8 4]
350 350
263 263
125 12
a3 a3
50 ToETRT) o 4652451 2463 24952457, 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Froquency (H:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 5 lode 115
) @ouv Dates 20100523 eve @BV Dates 20100523
1313 113
1224 1224
133 133
1050 1050
9623
=
788
700
13 -~ VG BE b G 5t
525 S~ == =
439 e — O
350
263
175 174
a3 a3
50 ToETRT) o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
AV g roject £ 930401 Project 930401
. Mode :15 Mode :15

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C17 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
1 Horizontal Fundamental
s
8.8 788 PEAK 74
70.0| 700 +
i 52>5WMW~MWMMJ b bt
P~ ey
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST
Detector :Peak Detector : Peak
Pe ak Project +930401 Project +930401
s
3 / u s
43, ¥ L e ———— e RIS | N ———
35.0( 35.0| "
Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AVG_54 3m HF_ANT_00075962 HORIZONTAL
RN 60 00mRt VOV 000K WAt ROV LOOR00RL VEWE SooRt S et
Avg Project :930401 Project :930401
. Mode 116 Mode 116

TEL : 886-3-327-3456 Page Number : C18 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Vertical Fundamental

) @Buvimy Date: 2019.05.24 el gBuvim) Date: 2019.05.24
1313 113
122 1224
133 33l
1050 1054
93 9631
a1 o7
789 729 -
700 704
613 : 613
eyl U R BURP I PR | PO TR
8 34
350 350
263 263
125 12
a3 a3
50 7020, 0. 70, 0. 700, 715 G0 W00 00 o6 1800 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode i16 Mode 116
) @wuvimy Date: 2019.05.24 evel @Buvim) Date: 2019.05.24
1313 113
1224 1224
133 133
1050 1050
9623 961
a1s| ] a1
700 700
b b Cx
saa - P e — L
350 aso
263 263
175 174
a3 a3
ST =0 7360, 0. 730 715 G0 w00 w00 o6 W60 7o 200 700 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode i16 Mode 116

TEL : 886-3-327-3456 Page Number : C19 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Horizontal Fundamental

A (@Buvim) Date: 2019.06-11 el (9BuVim) Date: 2019.06-11
1313 1313
1225 1225
13y n3g)
1050) e 1050
963 963
a75] a75)
783 " 788)

| P 74
700 ,,-/ 704 J i
o3 o3

it LV,

529 T —
8 Pt
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 117 Mode 117
) (@wuvimy Date: 2019.06-11 evel @Buvim) Date: 2019.06.11
1313 113
1224 1224
133 133
1050 1050
9623 961
a1s| a1
788 729
700 700
13| 613 A6 54
52 52 ;
. s P e e e B i A
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW-L.000KHz SWTiuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector peak Detector Peak
Av g Project +930401 Project 930401
. Mode 117 Mode 117

TEL : 886-3-327-3456 Page Number : C20 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

- oot 2016051
w13
125
s
M I —
%3]
w74 \%
73 s, pece TS
70.0| e
61.3| WWW'\M
3 R N
P
350
o
174
o
T A I -
reasency e
site 0scHo7-HY
Conditon - PEAK BE 74 3m HE_ANT 00075962 HORIZONTAL
- RBUWFL000.000KHz VBW:300.000K0Hz SWT:Auto
Detector peak
Peak Project 930401 Left blank
Mode 117
i e 016,051
w13
125
s
1059
%3]
w74
7838 S
709 e
613 s
~ e 5
529 | —
P
350
29
173
o
T N I a1
rcasency i
sie 0scHo7HY
Condion | AVG_BE 54 3m HE_ANT 00075962 HORIZONTAL
- RBUI-L000.000KHz VEWAL000KHz SWTAuto
Detector peak
AVg Project 530401 Left blank
. Mode 117

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C21 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

)

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

17

site
Condition
Detector
Project
Mode

£ 03CHO7-HY
£ AVG_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto
Peak

930401

117

Dates2019.06-11 e aBovim) Dates 2019.06.11
1313 1313
1225 122
138 sl
1050 1054
503 T
w73 A o4
7o 1 704 el
70.0| j 700 !
614 / 613 |
2 ek
- P
350 354
263 269
13 17
a3 o3
S0, B0 D 7588 7300, 0. T G0 w0 w0 oo foo 7oL DL 00 2700 S50
Frequency (He) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 7 lode 117
) aBovim) Dater 2010.06.11 eve @BV Dates 2010.06.11
1313 1314
1225 122
14 s
1050 1050
96 563
a1 o
700 70
1 1
3 o [ )
52 sz S R
| S——
. P — B
350 354
263 269
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™o 0. oo 1o oL 0L 00 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

1080
"
Wy, "
525 o
.
oL T e
Peak P Left Blank
Mode 117
o E—
3\
700, \\
613 \\
™ AVG_BE_54|
525 S —
.
Avg me e Left Blank
" Mode 117

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

1 @BV

Avg.

Site
Condition

Detector
roject
Mode

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

:18

site
Condition
Detector
Project
Mode

) Dates 20190523 e aBovim) Dates 20190523
1313 1313
1225 122
138 sl
1050 1054
MJM 96.3(
a1 o
788 PEAK BE 73 788 PEAK TS
709 704 w
614 613
PP o |
525 L NV P 525 g
- g™
350 354
263 269
13 17
a3 o3
0 TGS TAGT IO T 55 2457 246 4952497 2 G0 oo w0 oo 1o 7oL DL 200 2700 00
Freauency (iiz) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK_74 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 18 lode 118
) agovim Dates 20100523 eve @BV Dates 20100523
1313 1314
1225 122
14 s
1050 1050
oo S — 563
a1 o
784 a4
700 70
o 1 T o s
4338 e 43| B
350 354
263 269
123 12
! o3
60 2462455 24672468 2471 7] 16524912483 249524572500 G0 ™ot oo 1o oL B0e 200 2700 e
Freauency (iz) Freauency iz}

£ 03CHO7-HY
+ AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto
Peak

930401

:18

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

Avg.

Site
Condition

+ 03CHO7-HY.
£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector
Project
Mode

+Peak
+930401
:18

site
Condition

Detector
Project
Mode

£ 03CHO7-HY
£ AVG_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto
:Peak

+930401

:18

J 6By bats 20190523 R Date 20100523
114 113
1229 1224
sl sy
105 1054
003 503
G‘VSV‘WNH\ﬁ\ 87.5(
783 o PEAR BE 72 784 PEAK 72
709 70d
by T o
=24 D2 b P Ao i
P P
354 354
24 203
174 14
o o
TSR o AT T 2 oo a0 w0 TooTato zio0 w0 zao  Zoo 500
reauency (e Feauency (ie)
sie 03cHo7-HY site 03cHo-HY
Condiion : PEAK_BE_74 3m HE_ANT_00075962 VERTICAL Condition : PEAK_78 3m HE_ANT_ 00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KFz VBW:3000.000KHz SWTAuto
Detector Peak Detector peak
Peak Project 930401 Project 930401
Mode 18 Mode
J o) bat: 20190523 v ) Date 20100523
114 113
129 1224
s o
105 1054
063 503
875 T 87.5(
704 70
o3 \\ Ve Be ba| o A 54
524 — I 524
433 e EETi 435 S B e o T
354 P
23 203
173 14
as o
o0 A TGS T A 2R AT TS 2500 oo a0 W0 oo Tatozio0 w0 Zao Zio 5600
Freauency (e Freauency (ie)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

) @Buvim) Date: 2019.05.24 ) (0B Dote: 2019.05.24
1313 3]
1225 1225
133 134
1050 105.) 1
o6 T 963
a7 w75
734 Y 73| PERICTS
700) 704 1
o i o WWJ L\w‘wwwmw»
e P N—
e a4
350 350
209 23]
75| 5]
a3 as
07320 740 0. 7300 700 77, 7440 78 000 00 100 700 1900 7100 2300 7500 2700 00
Frequency (HHr) Frequency (MH)
site +03CHOT-HY site +03CHOT-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK_74 3m HF_ANT_00075962 HORIZONTAL
£ RBW:1000.000KHz VBW:3000.000KHz SW:Auto £ RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector +Peak
Peak Project +930301 Project +530401
Mode 119 Mode i19
) @Buvim) Date: 2019.05.24 ol 0B Dote: 20190524
1313 13
1225 1225
1138 133
1050 105.)
963 963 1
a7 w75
783 783
700) 704
13| 613 L i
52
-
350
209
17| 5]
o3 a3
5107320 740 500, 7380 700 a7, PO 000 00 100 700 1900 7100 7300 7500 700 0
Frequency (HHr) Frequency (H)
site +03CHOT-HY site +03CHOT-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector +Peak
Avg Project 930401 Project +930401
. Mode 119 Mode 119

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

Avg.

+ 03CHO7-HY.

Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

Detector +Peak
Project +930401

119

—
\ PEAK BE 73
N
Spotponss
T ey
T
Peak Left Blank
S
\\'\ AVG_BE 54

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundamental

1 @BV

)

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto
+Peak

+930401

119

Date: 2019.05.24 el gBuvim) Date: 2019.05.24
1313 113
122 1224
133 33l
1050 1054
93 - 9631
a1 e a3
789 729 -
700 704
613 613
H e ~ 525 e e ]
i TR —
8 4]
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 19 lode 119
) (@wuvimy Date: 2019.05.24 evel @Buvim) Date: 2019.05.24
1313 113
1224 1224
133 133
1050 1050
9623 961 ;
a1s| a1
788 729
709 704 }
13| 613 i e
52 i 52 t
8 Py -
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 200 00 700, 000
Frequency (HH:) Frequency (WHz)
+03CHO7-HY

£ 03CHO7-HY
£ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

site
Condition

Detector Peak
Project 930401
Mode :19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical

Fundamental

m
700) XY
==
.
e
Peak e Left blank
Mode 119
-
o3 AVG_BE_54|
23]  —
s o ——
-
Avg o Left blank
" Mode 119

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

) @Buvimy Date: 2019.06-11 e aBovim) Dates 2019.06.11
1313 113
122 1224
133 33l
1050 1054
]
96.3| T 96.3(
a1 o7
788 ; Iy | ek
700 o 704
o Bl
b e
529 T
ls oot
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Freauency (H:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Peak Project 1930401 Project 930401
Mode 120 Mode 120
) (@wuvimy Date: 2019.06-11 eve @BV Dates 2010.06.11
1313 113
1224 1224
133 133
1050 1050
9623 |
a1s|
788
700
13| o
52 L
8
350
263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3.000KHz SWiuto + RBW:1000.000KHz VBW:3.000KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 120 Mode 120

TEL : 886-3-327-3456 Page Number : C30 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim) Date: 2019.06-11

1313
1225
13y
1050)
963
a75]
783
700)
1.3
525
433
350
23
175
83

b e

\/» PERK BE 73
i
]

ot

site
Condi

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

£ 03CHO7-HY
ition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project +930401
Mode 120

Left blank

Avg.

A (@BuVim) Date: 2019.06-11

= AVG_E_54|

B SR

Site
Condi

Dete
Proje

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
+ 03CHO7-HY.
ition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto
ctor +Peak
ct +930401

Mode :20

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C31 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

)

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto
+Peak

+930401

:20

£ 03CHO7-HY
£ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

site
Condition

Detector Peak
Project 930401
Mode :20

Dates2019.06-11 e aBovim) Dates 2019.06.11
1313 1313
1225 122
138 sl
1050 1054
963 | e 9631
a1 o
724 a4 -
704 704
= ]
528 i e
1 P
350 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo foo 7oL DL 00 2700 S50
Freauency (H:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 20 lode 120
) aBovim) Dater 2010.06.11 eve @BV Dates 2010.06.11
1313 1314
1225 122
14 s
1050 1050
96 563
s L ws
784 a4
700 70
613 o)
52 - sz
1 P
35.0f 350
263 269
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™o 0. oo 1o oL 0L 00 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

A (@Buvim)

Date: 20190611

1313
1225
13y
1050)

B i e

Mo,
-
525 M“MMMW
.
e
Peak e Left blank
Mode 20
-
e
613 S i ey AVG_E_54|
-
Avg o Left blank
" Mode 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

1 @BV

)

Date: 20190523

Avg.

Site
Condition

Detector
roject
Mode

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto
+Peak

+930401

21

site
Condition
Detector
Project
Mode

e amavim) Date:2019.0523
1313 1313
1225 122
138 sl
1050 1054
96.3| = 96.3( i
oy /.M v
700 / 704
e - )
s Y s S bt
- P
350 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo 1o 7oL B0L 00 200 S50
Frequency () Frequency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK_74 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 1 lode 121
) aBovim) bate 2019.0523 vl Bvm) Date:2018.05.23
1313 1314
1225 122
14 s
1050 1050
96 563
a1 o
784 a4
700 ; 70
613 o) —
o P
350 354
263 269
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 oo ™ot oo 1o oL B0e 200 2700 3500
froquency () Froquency (i)
£ 03CHO7-HY

£ 03CHO7-HY
+ AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Peak

930401

121

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal

Fundamental

Peak

(@Buvim)

Date: 20190523

1313
1225
13y
1050)

963

oo/

a8l
700
513
525
423
350
263
175

83

PERK BE 73

site
Condition

Detector
Project
Mode

2440, 250, 2460, 2470,
Frequency (MH2)

£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

(@Buvim)

Date: 20190523

1313
1225
138
105.0)
963
a75]

il

n00f—/
ol
523
3l
350
203
13
o

AVG_E_54|

e ——

Site
Condition

Detector
Project
Mode

2840, 250, 260, 2470, 2480,
Frequency (MiHz)

+ 03CHO7-HY.

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

+Peak

+930401

21

2490,

2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO9 2452MHz - L
1 Vertical Fundamental
o
o — ]
ki A 52.5| — o
(AT T —_
w3000 00mns oW 3000 oot STt o 2000500Vt S0 oo STt
Pe ak Project +930401 Project 930401
Mode 121 Mode 121
o
61.3| 613 AVG_54
i N N NSO WO S
TS EAN oA R rs0n o st Wt
Detector : Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 121 Mode 121

TEL : 886-3-327-3456 Page Number : C36 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 20190523

1313
1225
13y
1050)
963
a75]
783
700)
613
525
433
350
23
175
83

PERK BE 73

site

430 2440, 250, 2460, 2470, 2850,
Frequency (MH2)

£ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak

Projec
Mode

+ +930401
21

Left blank

Avg.

A (@BuVim)

Date: 20190523

525
433
350
23
175

83

[ — ”\\j

AVG_E_54|

Site

430 2840, 250, 2% 2470, 2480,

0.
Frequency (MiHz)
+ 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

Detector +Peak
Project +930401

Mode

21

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2019-06-19 A a8y Date: 20190619

1313
1225
nag)
1050
963
o75)
PERK 7 789 PERK T3

700)

613
AVG 54 avG 54

52
a3
350)
263)
175

8

4000 6000, 8000, 10000, 12000 14000, 16000. 1000. 20000. 22000 2501 000 4000 G000, 8000, 10000 12000. 14000. 15000 18000 20000, 22000. 25000
Frequency (HH2) Frequency (MHz)

)
Site £ 03CHOT-HY.

07-HY
+ PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK_74 3m SHF-EHF_131029 VERTICAL

Detector
Project +930401
Mode 110

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C38 of C175
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak
Avg.

A (@Buvim) Date: 20190524 el (9BuVim) Date: 20190524
1313 1313
1225 1225
13y n3g)
1050) 1050
963 963
a75] a75)
789 PERK 73 789 PEAK 73
700) 700
1.3 613
AVG 54 AvG 54
52 52
1 2 1 2
433 a3 T
350 350) +
23 23
175 75
83 84
000 4000, 000. 8000, 10000, 12000 14000. 16000. 1000, 20000. 22000. 2501 000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MHz) Frequency (MiHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Condition + PEAK_74 3m SHE-EHE_131029 HORIZONTAL Condiion + PEAK_74 3m SHE-EHE_131029 VERTICAL
Detector :Peal Detector +Peak
Project :930401 Project £930401
Mode 11 Mode 11

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak
Avg.

A (@Buvim) Date: 20190619 el (9BuVim) Date: 20190619
1313 1313
1225 1225
13y n3g)
1050) 1050
963 963
a75] a75)
789 PERK 73 789 PEAK 73
700) 700
1.3 613
AVG 54 AvG 54
52 ; 5 52 T 5
433 a3
350 350)
23 23
175 75
83 84
000 4000, G000. 8000, 10000, 12000 14000. 16000. 1000. 20000. 22000, 2501 000 4000, 6000, G000, 10000 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MHz) Frequency (MiHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Condition + PEAK_74 3m SHE-EHE_131029 HORIZONTAL Condiion + PEAK_74 3m SHE-EHE_131029 VERTICAL
Detector :Peal Detector +Peak
Project :930401 Project £930401
Mode 12 Mode 112

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2019-06-19 A a8y Date: 20190619

1313
1225
nag)
1050
963
o75)
PERK 7 789 PERK T3

700)

613
AVG 54 avG 54

52
a3
350)
263)
175

8

4000 6000, 8000, 10000, 12000 14000, 16000. 1000. 20000. 22000 2501 000 4000 G000, 8000, 10000 12000. 14000. 15000 18000 20000, 22000. 25000
Frequency (HH2) Frequency (MHz)

)
Site £ 03CHOT-HY.

07-HY
+ PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK_74 3m SHF-EHF_131029 VERTICAL

Detector
Project +930401
Mode 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C41 of C175
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak
Avg.

A (@Buvim) Date: 20190524 el (9BuVim) Date: 20190524
1313 1313
1225 1225
13y n3g)
1050) 1050
963 963
a75] a75)
789 PERK 73 789 PEAK 73
700) 700
1.3 613
AVG 54 AvG 54
52 52
1 2 1 2
433 a3 T
350 350) +
23 23
175 75
83 84
000 4000, 000. 8000, 10000, 12000 14000. 16000. 1000, 20000. 22000. 2501 000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MHz) Frequency (MiHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Condition + PEAK_74 3m SHE-EHE_131029 HORIZONTAL Condiion + PEAK_74 3m SHE-EHE_131029 VERTICAL
Detector :Peal Detector +Peak
Project :930401 Project +930401
Mode 14 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C42 of C175



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal Vertical

Peak
Avg.

A (@Buvim) Date: 20190619 el (9BuVim) Date: 20190619
1313 1313
1225 1225
13y n3g)
1050) 1050
963 963
a75] a75)
789 PERK 73 789 PEAK 73
700) 700
1.3 613
AVG 54 AvG 54
52 52
1 2 1 2
433 a3
350 350)
23 23
175 75
83 84
000 4000, G000. 8000, 10000, 12000 14000. 16000. 1000. 20000. 22000, 2501 000 4000, 6000, G000, 10000 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MHz) Frequency (MiHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Condition + PEAK_74 3m SHE-EHE_131029 HORIZONTAL Condiion + PEAK_74 3m SHE-EHE_131029 VERTICAL
Detector :Peal Detector +Peak
Project :930401 Project :930401
Mode :15 Mode :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-06-19

1313
1225
133
1050)
96.3)
a75]
788

PERK 7

700)
613

AVG 54

52.
438
350
263
175

83|

000 4000, 6000, 8000. 10000. 17000 14000, 16000. 1000. 20000. 22000 2501
Frequency (HH2)

)
site +03CHO7-HY
Condition + PEAK_74 3m SHF-EHF_131029 HORIZONTAL

Detector +Peak
Project +930401
Mode 116

A a8y

Date: 20190619

1313
1225
nag)
1050
963
o75)
788

PERK T3

700)
613

avG 54

52
a3
350)
263)
175

8

000

Site
Condition
Detector
Project
Mode

7000, 6000, 8000, 10000. 12000 14000 16000. 18000, 20000. 22000 25000
Frequency (MHz)

£ 03CHOT-HY.
+ PEAK_74 3m SHF-EHF_131029 VERTICAL

:peal
+930401
116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

el (9BuVim)

Date: 20190524

PEAK 73

AvG 54

£ 03CHO7-HY.
+ PEAK_74 3m SHE-EHE_131029 HORIZONTAL
+Peak

:930401
117

ency (Miz)

76000, 16000, 20000, 22000,

Condiion
Detector
Project

000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000,
Frequency (MiHz)

£ 03CHO7-HY
+ PEAK_74 3m SHE-EHE_131029 VERTICAL
k

:Pea
+930401
117

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak
Avg.

el (9BuVim)

Date: 20190619

PEAK 73

AvG 54

1

|

ency (Miz)

7-HY.
+ PEAK_74 3m SHE-EHE_131029 HORIZONTAL
k

76000, 16000, 20000, 22000,

Condiion
Detector
Project

000 4000, 6000, G000 10000 12000. 14000, 16000. 13000, Z0000. 22000,
Frequency (MiHz)

£ 03CHO7-HY
+ PEAK_74 3m SHE-EHE_131029 VERTICAL
k

:Pea
£930401
:18

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C46 of C175



ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 201906-19 2 a8y Date: 20190619
1313 13
1225 1225)
139 133
1059 1052
963 963
875 875
783 PEAK 7 783 PERK7E
709 700
613 613
5. £YG 54 20 av 54|
4y 1 2 a8 1 2
359 359
2.3 23
175 175
a4 84
000 4000, G000, 8000, 10000 12000, 14000 16000, 18000 20000, 22000, 250 000 4000 6000, G000, 10000, 12000, 14000 16000, 1000, 20000 22000 26000
Freauency (MHz) Frequency (M)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector +Peak Detector
Project +930401 Project :930401
Mode 119 Mode 119

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C47 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

el (9BuVim)

Date: 20190524

PEAK 73

AvG 54

£ 03CHO7-HY.
+ PEAK_74 3m SHE-EHE_131029 HORIZONTAL
+Peak

:930401
120

ency (Miz)

76000, 16000, 20000, 22000,

Condiion
Detector
Project

000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000,
Frequency (MiHz)

£ 03CHO7-HY
+ PEAK_74 3m SHE-EHE_131029 VERTICAL
k

:Pea
£930401
20

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal

Vertical

Peak
Avg.

el (9BuVim)

Date: 20190619

PEAK 73

AvG 54

ency (Miz)

7-HY.
+ PEAK_74 3m SHE-EHE_131029 HORIZONTAL
k

76000, 16000, 20000, 22000,

Condiion
Detector
Project

000 4000, 6000, G000 10000 12000. 14000, 16000. 13000, Z0000. 22000,
Frequency (MiHz)

£ 03CHO7-HY
+ PEAK_74 3m SHE-EHE_131029 VERTICAL
k

:Pea
£930401
121

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR930401C

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT40 LF

Horizontal

Vertical

QP/
Peak

Date: 20190620

e

3
WW o -
00 20, 300 400,

7-HY
-ANT-35419(6) HORIZONTAL

500 600,
Frequency (MH)

107-H
+ QP 3m LF-ANT-35419(6) VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C50 of C175




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

2 Horizontal Fundamental
s 7
8.8 788 PEAK 74
= B2 ik coi o P :
P~ ey
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST
Detector :Peak Detector :Peak
Pe ak Project +930401 Project +930401
s
43, 438 e
Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition /AVG_S54 3m HF_ANT_00075962 HORIZONTAL
Ao e potimerte RN Oa00R VEW o308 S et
Avg Project :930401 Project :930401
- Mode 122 Mode 122

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number : C51 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Vertical Fundamental

A (@Buvim) Date: 20190522 el (9BuVim) Date: 20190522
1313 1313

1225 1225

13y n3g) o

1050) 1050

963 963

a75] a75)

783 7 788) S

700) /W/ 700
1.3 613

29 T L

8 | 34
350 | 350
263 263
125 12
a3 a3
50 7020, 0. 70, 0. 700, 715 G0 W00 00 o6 1800 7o 700 00 700, 000
Froquency (HH:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Peak Project 1930401 Project 930401
Mode 122 Mode 122
) @wuvimy Dates2010.05.22 eve @BV Dates 20100522
1313 113
1224 1224
133 133
p
1050 g
— 1050
9623
a1s|
788
700
131 AVG_54
52
1 N S . | -
. 1 m———
350
263
175 174
a3 a3
ST =0 7360, 0. 730 715 G0 w00 w00 o6 W60 7o 200 700 700, 000
Froquency (:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEWA0.010KHz SWuto + RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 122 Mode 122

TEL : 886-3-327-3456 Page Number : C52 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

Site
Condition

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector
roject
Mode

+Peak
+930401
23

site
Condition
Detector
Project
Mode

) aBovim) Dates 2019.06-10 e 0By Date:2019.08:10
1313 1313
1225 122
138 sl
1050 g 1054
963 063
a1 o
724 a4 -
704 704
614 613
e B O O e e e e
2 A A
- P
350 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo foo 7oL DL 00 2700 S50
Freauency (H:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK_74 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930101 Project 930401
Mode 3 lode :23
) aBovim) Dates2010.06.10 eve 4By Dates2010.06.10
1313 1314
1225 122
14 s
1050 1050
a1 \ o
784 a4
o \ -
613 o) ¥
52
T Lo
.
350
263
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™o 0. oo 1o oL 0L 00 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

+ AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak
930401

23

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C53 of C175



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2019-06-10

1313
1225
13y
1050)
963
a75)
783
700)
1.3
525
433
350
23
175
83

PERK BE 73

site

430 2440, 250, 2460, 2470, 2850,
Frequency (MH2)

£ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak

Projec
Mode

+ +930401
23

Left blank

Avg.

A (@BuVim)

Date: 2019.06-10

1313
1225
138

105.0)

963
a75]
788
709
613
525
433
350
23
175

83

AVG_E_54|

Site

430 2840, 250, 2% 2470, 2480,

0.
Frequency (MiHz)
+ 03CHO7-HY.

Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Detector +Peak
Project +930401

Mode

23

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C54 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
+Peak

+930401

23

) aBovim) Dates 2019.06-10 e aBovim) Dates 20190610
1313 1313
1225 122
138 sl
1050 1054
963 063
a1 o
724 a4 -
704 704
614 613
s it 2 b
- P
350 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo foo 7oL DL 00 2700 S50
Freauency (H:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 3 ode 23
) aBovim) Dates2010.06.10 eve @BV Dates2010.06.10
1313 1314
1225 122
14 s
1050 1050
96 563
a1 o
784 / a4
700 i 70
613 i o) ¥
52 sz —T— o — g
. P e S B S
350 354
263 269
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™o 0. oo 1o oL 0L 00 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

site
Condition + AVG_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak
Project 930401
Mode 23

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C55 of C175



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-06-10

1313
1225
13y

a75]
783
700)
1.3
525
433
350
23
175

83

PERK BE 73

site

430 2440, 250, 2460, 2470, 2850,
Frequency (MH2)

£ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project +930401
23

Mode

Left blank

Avg.

A (@BuVim)

Date: 2019.06-10

1313
1225
138
105.0)
963
a75]
788
709
613
525
433
350
23
175
83

s AN

~

Y=

AVG_E_54|

Site

430 2840, 250, 2% 2470, 2480,

0.
Frequency (MiHz)
+ 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +930401
Mode 23

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C56 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

) @wuvimy Dates 20190522 e aBovim) Dates 20190522
1313 113
122 1224
133 33l
1050 1054
93 9631
a1 o7
788 PEAK BE 73 788 PEAK TS
700 704
-
61.3| \‘/‘ﬁ 613
525 R P e
8 34
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 55 2457 246 4952497 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Freauency (iiz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 124 Mode 124
) @wuvimy Dates2010.05.22 eve @BV Dates 20100522
1313 113
1224 1224
133 133
10800 - 1050
96.3| - 96.3
a1s| a1
788 729
700 700
131 N AVG_BE 54| 13 AVG_54
525 52
8 — ey
350 354
263 263
175 174
a3 a3
60 2462455 24672468 2471 o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEWA0.010KHz SWiuto + RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 124 Mode 124

TEL : 886-3-327-3456 Page Number : C57 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Vertical Fundamental

) asovim Dates 20190522 e aBovim) Dates 20190522
1313 1313
1225 122
138 sl
1050 1054
M3~\\\ 96.3(
a1 o
788 PEAK BE 73 788 PEAK TS
709 704
13 \\ 613 v
523 o I T ——————
- P
350 354
263 269
13 17
a3 o3
0 TGS TAGT IO T 55 2457 246 49527, T G0 oo w0 oo 1o 7oL DL 200 2700 00
Freauency (iiz) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 124 Mode 124
) agovim Dates2010.05.22 eve @BV Dates 20100522
1313 1314
1225 122
14 s
1050 1050
96
a1
784
700

613 Vi

v e 54 A6 54
52| NS
o) | - e
350
263
175 175
83 a3
1460 2463.2465.24672469. 2471, o, 405.24912493 2455 2497, 2500 000 o0 S0 4700 1900 Zo6 200 2600 2700, 3000
Frequency (Miz) Frequency (MHz)
Site +03CHOT-HY Site +03CHO7-HY
Condition + AVG_BE_54 3m HE_ANT_00075962 VERTICAL Condition $ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWTAuto
Detector +Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 12 Mode 28

TEL : 886-3-327-3456 Page Number : C58 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
2 Horizontal Fundamental
s
8.8 788 PEAK 74
513) 613 J
s B AT
P~ ey
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST
Detector :Peak Detector : Peak
Pe ak Project +930401 Project +930401

96.3| ~~ 96.3|

709 A 700

52. 52.8 Sl
35.0( 350[

Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition 'AVG_54 3m HF_ANT_00075962 HORIZONTAL

RN 60 00mRt VOV 000K WAt RN L0000 Ve cooR S et
Avg Project :930401 Project :930401
. Mode 125 Mode 125

TEL : 886-3-327-3456 Page Number : C59 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

) @Buvimy Dates 20190522 e aBovim) Dates 20190522
1313 113
122 1224
133 33l
1050 p— 1054
963 J/’ 963
a1 o7
/
789 729 -
700 704
613 613
+ R RO —
8 4]
350 350
263 263
125 12
a3 a3
50 7020, 0. 70, 0. 700, 715 G0 W00 00 o6 1800 7o 700 00 700, 000
Freaquency (:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 5 lode 125
) @wuvimy Dates2010.05.22 eve @BV Dates 20100522
1313 113
1224 1224
133 133
1050 1050
9623 -~ 961
788 729
700 700
13| 613 Y
52 3 52 g —— — =
. P — S — e
350 354
263 263
175 174
a3 a3
ST =0 7360, 0. 730 715 T T ) T Z0o 700 Z00, 000
Froquency (:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
AV g roject £ 930401 Project 930401
. Mode 125 Mode :25

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C60 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Horizontal Fundamental

) @Buvimy Dates 2019.06-10 e aBovim) Dates 20190610
1313 113
122 1224
133 33l
105.0| - 105.0{
93 9631
a1 o7
789 729 i -
7o 700 il
613 613 an
a2 s
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Freauency (H:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 126 Mode 126
) (@wuvimy Dates2010.06.10 eve @BV Dates2010.06.10
1313 113
1224 1224
133 133
1050 1050 ‘
9623 961
a1s| a1
788 729
700 700
13| 613
A6 54
52. / 5250 =
- el _ R O O U
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW-L.000KHz SWTiuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 126 Mode 126

TEL : 886-3-327-3456 Page Number : C61 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2019-06-10

1313
1225
13y

(N
1050

963
a75]
783
700)
1.3
525
433
350
23
175

83

i
% pens s 72
LT
wwm“m

site

Condition

Mode

430 2440, 250, 2460,

£ 03CHO7-HY

2470, 2850, 2490, 2
Frequency (MH2)

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak

Project +930401
126

Left blank

Avg.

A (@BuVim)

Date: 2019.06-10

1313
1225
138
105.0)
963
a75]
788
709
613
525
433
350
23
175
83

~ AVG_E_54|
~  BE

Site
Condi

430 2840, 250, 2%

+ 03CHO7-HY.

0. 2470, 2480, 2490, 2500
Frequency (MiHz)

ition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak
Project +930401
Mode :26

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C62 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Vertical Fundamental

) aBovim) Date: 2019.06-10 e aBovim) Dates 20190610
1313 113
122 1224
133 33l
105.0| h 105.0{
pou “\ pov
a1 o7 i
788 Iy | ek
700 704
613 613
525 e A
-
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Frequency (He) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Peak Project 1930401 Project 930401
Mode 126 Mode 126
) aBovim) Date: 2019.06-10 eve @BV Dates2010.06.10
1313 113
1224 1224
133 133
1050 1050
9623 961
a1s| a1
7838 / 78.8
700 700
613 o) ¥
52 52 t
[ —L
P —— P e
350 354
263 263
123 12
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 126 Mode 126

TEL : 886-3-327-3456 Page Number : C63 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-06-10

1313
1225
13y

e

963
a75]
783
700)
1.3
525
433
350
23
175

83

PERK BE 73

site
Condition

Detector
Project
Mode

2440, 250,

£ 03CHO7-HY

2460, 2850,

2470,
Frequency (MH2)

+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

A (@BuVim)

Date: 2019.06-10

1313
1225
138
105.0)
963
a75]
788
709
613
525
433
350
23
175
83

AVG_E_54|

Site
Condition

Detector
Project
Mode

2840, 250,

+ 03CHO7-HY.

2% 2470, 2480,

0.
Frequency (MiHz)

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+Peak
+930401
:26

2490, 2500

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C64 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

) @wuvimy Dates 20190522 e aBovim) Dates 20190522
1313 113
122 1224
133 33l
1050 1054
93 9631
a1 o7
788 PEAK BE 73 788 PEAK TS
70.0| WWM 700
613 . 613
525 R — 23 ik e
8 34
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 55 2457 246 4952497 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Freauency (iiz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 7 lode 127
) @wuvimy Dates2010.05.22 eve @BV Dates 20100522
1313 113
1224 1224
133 133
1050 1050
9623 961
a1s| a1
788 729
700 700
131 AVG_BE 54| 13
525 52
L]
8 ey =
350 359
263 263
175 174
a3 a3
60 2462455 24672468 2471 o 85,2451 2463 24952457, 2500 o w00 o 1o, T Z0o 200 Z00, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW-L.000KHz SWTiuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
Av g roject +930401 Project 930401
. Mode 127 Mode :27

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C65 of C175



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

) @wuvimy Dates 20190522 e aBovim) Dates 20190522
1313 113
122 1224
133 33l
1054 1054
e
923 ~ 9631
a1 o7
78 \\N\% peRK B 72 723 peak7al
700 704
I
613 LS 613 |
525 52 o
PR —
8 4]
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 55 2457 246 4952497 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Froquency (H:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 7 lode 127
) @wuvimy Dates2010.05.22 eve @BV Dates 20100522
1313 113
1224 1224
133 133
1050 1050
96.3] 961
a1s| a1
788 729
700 700
131 AVG_BE 54| 13 AVG_54
525 52
ey e S A e Y
350 354
263 263
175 174
a3 a3
60 2462455 24672468 2471 o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
Av g roject +930401 Project 930401
. Mode 127 Mode :27

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C66 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
2 Horizontal Fundamental

s

8.8 788 PEAK 74

« I

i A -
o bt b s
P~ ey
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST

Detector :Peak Detector : Peak
Pe ak Project +930401 Project +930401

s —

]

43, — 438

Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AVG_54 3m HF_ANT_00075962 HORIZONTAL

RN 60 00mRt VOV 000K WAt ROV LOOR00RL VEWE SooRt S et
Avg Project :930401 Project :930401
. Mode 128 Mode 128

TEL : 886-3-327-3456 Page Number : C67 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

2 Vertical Fundamental

) @Buvimy Date: 2019.05.22 el gBuvim) Date: 20190522
1313 113
122 1224
133 33l
105.0| 105.0| 1
903 e s63)
a1 o7
789 729 -
700 704
613 613
525 p— o]
A —
8 34
350 350
263 263
125 12
a3 a3
50 7020, 0. 70, 0. 700, 715 G0 W00 00 o6 1800 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 128 Mode 128
) @wuvimy Date: 2019.05.22 evel @Buvim) Date: 2019.0522
1313 113
1224 1224
133 133
1050 1050
9623
a1s|
788
700
13|
" -
.
350
263
175 174
a3 a3
ST =0 7360, 0. 730 715 G0 w00 w00 o6 W60 7o 200 700 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 128 Mode 128

TEL : 886-3-327-3456 Page Number : C68 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

2 Horizontal Fundamental

A (@Buvim) Date: 2019-06-10 el (9BuVim) Date: 20190610
1313 1313
1225 1225
13y n3g)
1050) Sy 1050
963 963
a75] a75)
783 788) S

700) 700
1.3 gt 613

L o e T e
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Peak Project 1930401 Project 930401
Mode 129 Mode 129
) (@wuvimy Date: 2019.06.10 evel @Buvim) Dates2010.06.10
1313 113
1224 1224
133 133
1050 1050
963 F T 96
a1s| a1
788 e 788
700 700
613 oy 1 AVG_54
52. ——
4338 e paa|
350
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW-L.000KHz SWTiuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 129 Mode 129

TEL : 886-3-327-3456 Page Number : C69 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim) Date: 2019-06-10

1313
1225
13y
1050)
963
a75]
783
700)
1.3
525
433
350
23
175
83

% PEAK BE 73

B v
|

site
Condition

Detector
Project
Mode

2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2019.06-10

1313
1225
138
105.0)

788

963
a75]

700 e

o3 i e B
525 — ] ——
3 e p————
350

263

1)

83

450 2w 2450, ZT 2470 2400, 2450, 50
Froquency (Hz)
site +03CHOT-HY
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWTAuto

Detector  Peak
Project + 930401
Mode :29

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C70 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

129

site
Condition
Detector
Project
Mode

) aBovim) Dates 2019.06-10 e 0By Date:2019.08:10
1313 1313
1225 122
138 sl
1050 e 1054
963 \ 063
a1 o /
724 a4 | -
704 704
528l I U TR ———— chompit|
- P
350 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo foo 7oL DL 00 2700 S50
Freauency (H:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 9 lode 129
) aBovim) Dates2010.06.10 eve 4By Date:2018.08:10
1313 1314
1225 122
14 s
1050 1050
96.3| _’_v\ 96.3|
a1 o
784 a4
700 70 |
613 613 /
2. /
433 ™
350
263 269
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™o 0. oo 1o oL 0L 00 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

£ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto

Peak
930401

:29

TEL

FAX :

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-06-10

1313
1225
13y

963
a75]
783
700)
1.3
525
433
350
23
175

83

S R

PERK BE 73

site
Condi

430 2440, 250, 2460, 2470, 2850,
Frequency (MH2)

£ 03CHO7-HY
ition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak
Project +930401
129

Mode

2490, 2

Left Blank

Avg.

A (@BuVim)

Date: 2019.06-10

1313
1225
138
105.0)
963
a75]
788
709
613
525
433
350
23
175
83

AVG_E_54|

Site
Condi

430 2840, 250, 260, 2470, 2480,
Frequency (MiHz)

+ 03CHO7-HY.
ition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector +Peak
Project +930401
Mode 129

2490, 2500

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C72 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

A (@Buvim)

Date: 20190522

1313
1225
13y
1050)
9623
a75]
783
700)
1.3
525
433
350
23
175
83

PERK_BE 73

I R R AR A

site
Condition

450 7463.2465.2467.2469.2471

489.24912493.2495.2457. 2

Frequency (i)
£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (9B

Date: 20190522

1313
1225
n3g)
1050

PERK 73

X PR
[y Sy vt

75

ot

000

site
Condition

300, 1500, 700 1s00. 2100,
Frequency (MiHz)
£ 03CHO7-HY

+ PEAK_74 3m HE_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

200, 2500 2700, 3000

Avg.

Site
Condition

Detector
roject
Mode

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

:30

site
Condition
Detector
Project
Mode

Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 30 lode 130
) agovim Dates2010.05.22 eve @BV Dates 20100522

1313 1314

1225 122

14 s

1050 1050

903 563

a1 i o

784 a4

70.0] e 700

613 \\ 613

~_ e I v

523 ~— 52

4338 e SIS IR Rma e m i 43.8)

35.0f JS.nJ

263 269

123 12

! o3

60 2462455 24672468 2471 7] 16524912483 249524572500 G0 ™ot oo 1o oL B0e 200 2700 e
Freauency (iz) Freauency iz}

£ 03CHO7-HY

+ AVG_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto
Peak

930401

:30

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C73 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

) @wuvimy Date: 20190522 e aBovim) Dates 20190522
1313 113
122 1224
133 33l
1054 1054
96.3] T e 96.3(
a1 o7
788 PEAK BE 73 788 PEAK 72
700 704 f
13 ] 613 Wj
R e 1 4
529 B2 e
8 a4
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 4652451 2463 24952457, 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Freauency (iiz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 130 Mode
) @wuvimy Date: 20190522 eve @BV Dates 20100522
1313 113
1224 1224
133 133
1050 1050
9623 961
ars| a1
788 729
700 700
613 ™~ 613
\ AvG_BE b4 | AVG 54
525 i 52 g ———)
3 =t PoY o — e e
350 359
263 263
175 174
a3 a3
60 2462455 24672468 2471 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector :Peak
Avg Project £ 930401 Project +930401
. Mode 130 Mode 130

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C74 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO3 2422MHz - L
2 Horizontal Fundamental
105.0| 105.0| 1
96.3] [««‘“""'\/w’“"“ 96.3]
8.8 788 PEAK 74
709 w/ ! 704 1
. » i
N P i -~
P~ ey
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST
Detector H k Detector : Peak
Pe ak Project +930401 Project +930401

96.3| 96.3| 1
52. - 52.8

35.0( 35.0| B

Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AVG_54 3m HF_ANT_00075962 HORIZONTAL

RS0 003t VOV S0k WAt ROV LOORO0R VEWS SooRt S et
AV g Project 930401 Project :930401
. Mode 131 Mode 131

TEL : 886-3-327-3456 Page Number : C75 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

Peak

Left Blank

Avg.

.
%\‘v\\\ pece TS
PR —
B o
N
oxcrors
A ——
e el
Peak
e
:
-
\\M e
—t
s )

0.
Frequency (MiHz)

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto
+Peak

+930401

:31

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C76 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO3 2422MHz - L
2 Vertical Fundamental
96.3] SR A 96.3|
. il ]
s Y s f vencr
700| \‘ 700| ] T
. pils
: b
w3000 00mns oW 3000 oot STt o 2000500Vt S0 oo STt
Pe ak Project +930401 Project 930401
Mode 131 Mode 131
96.3 96.3| 1
| |
13| \, 613 1
43.8] | 438
TS EAN oA R rs0n o st Wt
Detector : Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 131 Mode 131

TEL : 886-3-327-3456 Page Number : C77 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical

Fundamental

- e 20160523
w13
125
s
1050
po O
w74
789 PEAK BE 73
70
o3 B
52.5( -
P
350
o
174
o
T A IR >
reasency e
site 0scHo7-HY
Condion - PEAK BE 74 3m HE_ANT 00075962 VERTICAL
- RBUWFL000.000KHz VBW:300.000K0Hz SWT-Auto
Detector peak
Peak Project 930401 Left blank
Mode 131
i vate 2010.05.23
w13
125
s
1059
%3
w74
74
700
613 AVG_BE 54|
525 s
P
350
29
173
o
T N I a1
rcasency i
sie 0scHo7HY
Condiion | AVG_BE 54 3m HE_ANT 00075962 VERTICAL
- RBVI-L000.000KHz VBW3.000K0e SWT-Auto
Detector peak
AVg . Project 530401 Left blank
Mode 131

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C78 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

) @Buvimy Dates 2019.06-10 e aBovim) Dates 20190610
1313 113
122 1224
133 33l
1050 1054
e
93 9631
a1 o7 !
789 729 | -
7o 700 7 \
613 613
b R S—— L
w
8 | 34
350 | 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Froquency (HH:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition EAK_74 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto BW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector eak
Peak Project 1930401 Project 1930401
Mode 132 Mode 132
) (@wuvimy Dates2010.06.10 eve @BV Dates2010.06.10
1313 113
1224 1224
133 133
1050 1050
9623 961 1
a1s| a1
788 729
700 700
-
13| i 613 | Y
52 52 1
438 43.3) R e =
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VEW:3.000KHz SWTuto
Detector : Detector
Avg Project +930401 Project
. Mode 132 Mode

TEL : 886-3-327-3456 Page Number : C79 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal Fundamental

Peak

A (@Buvim) Date: 2019-06-10
1313
1225
13y
1080 i
————

-
ok

783 PEAK BE 73
m

o B
52| /"WWM
-

-
-
-
u

430 2440, 250, 2460, 2470,
Frequency (MH2)

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2019.06-10

1313
1225
138
105.0)

e
\

709 x.\«

613 e

iy L AVG_BE 54|
433 S
350
23
175

83

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)

Site + 03CHO7-HY.

Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C80 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

)

Date: 2019-06-10

1313
1225
13y
1050)
963
a75]
783

700)
1.3

433
350
23
175

83

3102320,

site
Condition

7540, 2360, 2400, 220,

2360,
Frequency (MHz)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2a40. 24

el (9BuVim)

Date: 20190610

1313

1225
n3g)
1050

25| bt A

75

PERK 73

TR——

il

bt srenin e

site
Condition

000 300, 1500, 1700, 1500 2100 2300,
Frequency (MiHz)

£ 03CHO7-HY

+ PEAK_74 3m HE_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

200, 2700, 3000

Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 2 lode 132
) (@wuvimy Date: 2019.06.10 evel @Buvim) Date: 2019.06.10
1313 113
1224 1224
133 133
1050 1050
9623 961
a1s| ~— a1
788 729
700 700
13| / 613 Y
52
8 e
350
263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3.000KHz SWiuto + RBW:1000.000KHz VBW:3.000KHz SWTiAuto
Detector peak Detector Peak
AV g roject £ 930401 Project 930401
. Mode 32 Mode 132

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C81 of C175



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

e
93 s
\
8 A PEAK_BE 74
700) M
513 T
.
oL T e
Peak e Left blank
Mode 132
o —
-
87.5| v
525| R T —
—
.
Avg me e Left blank
" Mode 132

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C82 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

2 Horizontal Fundamental

) aBovim) Dot 2019.0522 e @som) Date:2019.0522
1313 1313
1225 122
138 sl
1050 1054
96.3| e 96.3( I
a1 o
724 a4 -
704 704
o3 i — P o3 / { .
- 23 B R — e
- P e
350 354
263 269
13 17
a3 o3
S0, B D D 7300, 0. T G0 w0 w0 oo 1o 7oL B0L 00 200 S50
Frequency () Frequency (i)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE _74 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK_74 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 133 Mode :33
) aBovim) bats 2019.0522 vl Bvm) Date:2018.0522
1313 1314
1225 122
14 s
1050 1050
96 o 563
a1 o
700

L

A6 54
52 D
e T ]
350
263 23]
175 175
83 a3
07520, 7540, 560, 7500 Za00. 2. 2440, 2450 00 o0 S0 4700 1900 Zoa 200 2600 2700, 000
Froquency (MHz) Frequency (MHz)
Site +03CHOT-HY Site +03CHO7-HY
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition $ AVG_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWTiAuto
Detector +Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode i3 Mode 33

TEL : 886-3-327-3456 Page Number : C83 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal Fundamental

Peak

A (@Buvim) Date: 20190522

1313
1225
13y
1050)

e

700l
g S
525 e triead
3
350

23
175
83

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 20190522

1313
1225
138
105.0)

963

a5 TNV ey
s \
00/~

o3 \,,\ VG BE 54

525
S
433 =

350
23
175

83

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)

Site + 03CHO7-HY.

Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

2 Vertical Fundamental

A (@Buvim) Date: 20190522 el (9BuVim) Date: 20190522
1313 1313
1225 1225
13y n3g)
1050) 1050

b n
oy [ﬂ‘ v
i

2k S VR, SO S
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 W80 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Peak Project 1930401 Project 930401
Mode i3 Mode i3
) (@wuvimy Date: 2019.05.22 evel @Buvim) Date: 2019.0522
1313 113
1224 1224
133 133
1050 1050
9623 961
a1s| a1
788 729
700 700
13| 613 A6 54
52 52
8 33 e
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 00 o6 W60 7o 200 200 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3.000KHz SWiuto + RBW:1000.000KHz VBW:3.000KHz SWTiAuto
Detector peak Detector Peak
Av g Project +930401 Project 930401
. Mode i3 Mode i3

TEL : 886-3-327-3456 Page Number : C85 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Vertical

Fundamental

93 e
o Y e A 2\
788/

Toale
e——

529
P
350
o
174
o
T A I
reasency e
site 0scHo7-HY
Condion - PEAK BE 74 3m HE_ANT 00075962 VERTICAL
- RBUWFL000.000KHz VBW:300.000K0Hz SWT-Auto
Detector peak
Peak Project 930401 Left blank
Mode 133
i vae 010.0522
w13
125
s
1059
%)
L e
]
et /
613 \ AVG_BE 54|
4338 ==
350
29
173
o
T N I a1
rcasency i
sie 0scHo7HY
Condiion | AVG_BE 54 3m HE_ANT 00075962 VERTICAL
- RBVI-L000.000KHz VBW3.000K0e SWT-Auto
Detector peak
AVg Project 530401 Left blank
. Mode :33

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2019-06-01 A a8y Date: 20190601

1313
1225
nag)
1050
963
o75)
PERK 7 789 PERK T3

700)

613
AVG 54 avG 54

52
a3
350)
263)
175

8

4000 6000, 8000, 10000, 12000 14000, 16000. 1000. 20000. 22000 2501 000 4000 G000, 8000, 10000 12000. 14000. 15000 18000 20000, 22000. 25000
Frequency (HH2) Frequency (MHz)

)
Site £ 03CHOT-HY.

07-HY
+ PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK_74 3m SHF-EHF_131029 VERTICAL

Detector
Project +930401
Mode 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C87 of C175
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak
Avg.

Date: 20190523

A (@Buvim) Date: 20190523 el (9BuVim)
1313 1313
1225 1225
13y n3g)
1050) 1050
963 963
a75] a75)
789 PERK 73 789 PEAK 73
700) 700
1.3 613
AVG 54 AvG 54
52 52
2 1 2
433 a3 T
350 350) +
23 23
175 75
83 84
000 4000, 000. 8000, 10000, 12000 14000. 16000. 1000, 20000. 22000. 2501 000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MHz) Frequency (MiHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Condition + PEAK_74 3m SHE-EHE_131029 HORIZONTAL Condiion + PEAK_74 3m SHE-EHE_131029 VERTICAL
Detector +Peak Detector +Peak
Project :930401 Project £930401
Mode 123 Mode 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A (@Buvim) Date: 20190601 el (9BuVim) Date: 2019.06.01
1313 1313
1225 1225
13y n3g)
1050) 1050
963 963
a75] a75)
789 PERK 73 789 PEAK 73
700) 700
1.3 613
AVG 54 AvG 54
52 ; 2 52 5
433 a3
350 350)
23 23
175 75
83 84
000 4000, G000. 8000, 10000, 12000 14000. 16000. 1000. 20000. 22000, 2501 000 4000, 6000, G000, 10000 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MHz) Frequency (MiHz)
site £ 03CHO7-HY. site £ 03CHO7-HY
Condition + PEAK_74 3m SHE-EHE_131029 HORIZONTAL Condiion + PEAK_74 3m SHE-EHE_131029 VERTICAL
Detector +Peak Detector +Peak
Project :930401 Project +930401
Mode 24 Mode 124

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2019-06-01 A a8y Date: 20190601

1313
1225
nag)
1050
963
o75)
PERK 7 789 PERK T3

700)

613
AVG 54 avG 54

52
a3 :
350)
263)
175

8

4000 6000, 8000, 10000, 12000 14000, 16000. 1000. 20000. 22000 2501 000 4000 G000, 8000, 10000 12000. 14000. 15000 18000 20000, 22000. 25000
Frequency (HH2) Frequency (MHz)

)
Site £ 03CHOT-HY.

07-HY
+ PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK_74 3m SHF-EHF_131029 VERTICAL

Detector
Project +930401
Mode 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C90 of C175
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak
Avg.

) @B Date: 2019.05.23 o @BV Date: 20190523

1313 13
1225 1225
138 138
1050 105.4)
962 963
a1 a3
8.8 PEAK 74] 838 PEAR 74|
700) 704
o AVG_54] 13 AVG 54
52 - . 52 ; S
33 e
350 354 |
23] 23]
15| 75|
88 a3

000 4000, G000, 8000 10000, 12000, 14000, 16000, 18000, 20000, 22000 250 000 4000, G000 G000 10000, 12000, 14000 16000, 16000 20000 22000, 25000

Frequency (HHs) Frequency ()

site +03CHOT-HY Site +03CHO7-HY
Condition $ PEAK_74 3m SHF-EHE_131029 HORIZONTAL Condition $ PEAK_74 3m SHE-EHE_131020 VERTICAL
Detector : Peal Detector :Peak
Project :930401 Project +930401
Mode 126 Mode 126

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal Vertical

Peak
Avg.

) @B Dote: 2019.06.01 o1 gBuvim) Date: 2019.06.01

1313 13
1225 1225
138 138
1050 105.4)
962 963
a1 a3
8.8 PEAK 74] 838 PEAR 74|
700) 704
o AVG_54] 13 AVG 54
52 52
4338 1 2 4338 1 2
350 354
23] 23]
15| 75|
88 a3

000 4000, G000, 8000 10000, 12000, 14000, 16000, 18000, 20000, 22000 250 000 4000, G000 G000 10000, 12000, 14000, 16000, 16000 20000 22000, 25000

Frequency (MHz) Frequency ()

site +03CHOT-HY Site +03CHO7-HY
Condition $ PEAK_74 3m SHF-EHE_131029 HORIZONTAL Condition $ PEAK_74 3m SHE-EHE_131020 VERTICAL
Detector :Peak Detector :Peak
Project :930401 Project +930401
Mode 127 Mode 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-06-01

1313
1225
133
1050)
96.3)
a75]
788

PERK 7

700)
613

AVG 54

52.
438
350
263
175

83|

000 4000, 6000, 8000. 10000. 17000 14000, 16000. 1000. 20000. 22000 2501
Frequency (HH2)

)
site +03CHO7-HY
Condition + PEAK_74 3m SHF-EHF_131029 HORIZONTAL

Detector +Peak
Project +930401
Mode 128

A a8y

Date: 20190601

1313
1225
nag)
1050
963
o75)
788

PERK T3

700)
613

avG 54

52
a3
350)
263)
175

8

000

Site
Condition
Detector
Project
Mode

7000, 6000, 8000, 10000. 12000 14000 16000. 18000, 20000. 22000 25000
Frequency (MHz)

£ 03CHOT-HY.
+ PEAK_74 3m SHF-EHF_131029 VERTICAL

:peal
+930401
28

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Vertical

Peak
Avg.

7-HY.
+ PEAK_74 3m SHE-EHE_131029 HORIZONTAL
k

4000, 6000, 8000, 10000, 12000 14000 16000, 13000 20000, 22000,
Frequency (MiHz)

7-HY
+ PEAK_74 3m SHE-EHE_131029 VERTICAL
k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak
Avg.

A (@Buvim)

Date: 2019-06-01

1313
1225
13y
1050)
963
a75]
783

PERK 73

700)
1.3

AVG 54

52
433
350
23
175

83

site

Condition
Detector
Project

Mode

000 4000,

6000, 5000, 10000, 12000, 14000. 16000, 13000, 20000. 22000,
Frequency (MHz)

£ 03CHO7-HY.

130

+ PEAK_74 3m SHE-EHE_131029 HORIZONTAL
k

:Peal
:930401

250

el (9BuVim) Date: 2

019.06.01

1313
1225
n3g)
1050
963
a75)
788)

PEAK 73

700
613

AvG 54

52
1 2
a3
350)
23
75
84

000 4000, 6000, G000 10000 12000. 14000, 16000. 13000, Z0000. 22000,
Frequency (MiHz)

site £ 03CHO7-HY
Condiion + PEAK_74 3m SHE-EHE_131029 VERTICAL
Detector +Peak

Project £930401

Mode 130

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 2019.06.01 2 a8y Date: 2019.06.01
1313 13
1225 1225)
139 133
1059 1052
963 963
875 875
783 PEAK 7 783 PERK7E
709 700
613 613
5. £YG 54 20 av 54|
4y 1 2 a8 1 2
359 359
2.3 23
175 175
a4 84
000 4000, G000, 8000, 10000 12000, 14000 16000, 18000 20000, 22000, 250 000 4000 6000, G000, 10000, 12000, 14000 16000, 1000, 20000 22000 26000
Freauency (MHz) Frequency (M)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector +Peak Detector
Project +930401 Project :930401
Mode :31 Mode 31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

Date: 20190523

PEAK 73

AvG 54

£ 03CHO7-HY.
+ PEAK_74 3m SHE-EHE_131029 HORIZONTAL
+Peak

:930401
32

ency (Miz)

76000, 16000, 20000, 22000,

4000, 6000, 8000, 10000, 12000 14000 16000, 13000 20000, 22000,
Frequency (MiHz)

7-HY
+ PEAK_74 3m SHE-EHE_131029 VERTICAL
k

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal Vertical

Peak
Avg.

Date: 2019-06-01

) @B Dote: 2019.06.01 o1 gBuvim)

1313 13
1225 1225
138 138
1050 105.4)
962 963
a1 a3
8.8 PEAK 74] 838 PEAR 74|
700) 704
o AVG_54] 13 AVG 54
52 52
4338 1 2 4338 1 2
350 354
23] 23]
15| 75|
88 a3

000 4000, G000, 8000 10000 12000, 14000, 16000, 18000, 20000, 22000, 250 000 4000, G000 G000 10000, 12000, 14000 16000, 16000 20000 22000, 25000

Frequency (HHs) Frequency ()

site +03CHOT-HY Site +03CHO7-HY
Condition $ PEAK_74 3m SHF-EHE_131029 HORIZONTAL Condition $ PEAK_74 3m SHE-EHE_131020 VERTICAL
Detector : Peal Detector :Peak
Project :930401 Project +930401
Mode 133 Mode i3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 LF

Horizontal

Vertical

QP/
Peak

1 @BuVim)

Date: 20190620 J a8y

Date: 20190620

b e

v
-ANT-35419(6) HORIZONTAL

o 0 100,

Site
Condition
Detector
Project
Mode

107-H
+ QP 3m LF-ANT-35419(6) VERTICAL

a0, 0. 700, 800 %0 1000

50 o
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C99 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Fundamental

1 @BuVim)

Date: 2019.05.21 J o Date: 20190521
1313 1313
1224 1224
1133 1133 -
1050 - 1054
96.3) / 963
a15| a1
700 704
52 525 iR A
P aag T -
350 350
203 209
175 12
29 23l
510 T30 =0 50 70 70 7015 G0 W00 00 oo W00 70 B0 70 7000 )
Frequency (HHr) Frequency (MH)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_0007562 HORIZONTAL
£ RBW:1000.000KHz VBW:3000.000KHz SW:Auto £ RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector +peak
Peak Project 930401 Project +530401
Mode 3 Mode i3
) @suvim) Date: 2019.05.21 o 0By Date: 20190521
1313 1513
1224 1224
1138 1133
1050 1050
963 963
a15| a1
78 728
i // y o A6 54
“ e e B ———
350 sl
263 22
175 12
o3 o3
510 7570 =0 750 g 700 7015 G0 W00 00 w0 1800 70 B0 700 7700 o
Frequency (HHr) Frequency (H)
sie +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_S4 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW-0.010KHz SW:Auto £ RBW:1000.000KHz VBW-0.010KHz SWT:Auto
Detector peak Detector +peak
Avg Project +930401 Project +930401
. Mode i34 Mode i3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Vertical Fundamental

) aBovim Dates2019.05.21 e aBovim) Dates 2019.05.21
1313 113
122 1224
133 33l .
1050 ] 1054
93 9631
a1 o7
78 / 7o peak7al
700 S 700 }
613 613 5
28 i Pam—
8 34
350 350
263 263
125 12
a3 a3
50 7020, 0. 70, 0. 700, 715 G0 W00 00 o6 1800 7o 700 00 700, 000
Freaquency (:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 134 Mode 134
) aBovim) Dates2010.05.21 eve @BV Dates2010.05.21
1313 113
1224 1224
133 133
105.0| 105.0{ 1
063 e 503
75 . o7
709 J 700)
613 o) ¥
52 g B —
8
350
263 263
123 12
a3 a3
ST =0 7360, 0. 730 715 G0 w00 w00 o6 W60 7o 200 700 700, 000
Froquency (:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEWA0.010KHz SWuto + RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector :Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 134 Mode 134

TEL : 886-3-327-3456 Page Number : C101 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Date: 20190530

PERK 73

N FDUPRLPURPIRS Wy so | 8 SOV S 2
525 A

) aBoum) bat: 20190530 o B
113 1313
1223 1225
134 34
1050 1050
b A
a7 T -
723 / 7
o1 — ! 013
3 a4
350 350
263 263
173 s
o o3

Stozz. B o 7350 7300, C T G T o6 1o

Froquency )
£ 03CHO7-HY £ 03CHO7-HY

site
Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

1800, 2100,
Frequency (MiHz)

+ PEAK_74 3m HE_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

200, 2500, 2700, 3000

Avg.

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW0.010KHz SWT:Auto

Site
Condition

Detector +Peak
Project +930401
Mode :35

Detector peak Detector peak
Pe ak Project +930401 Project 930401
Mode 135 lode :35
1 eBuvim) vate: 2019.05:30 v ) Date 20100530
114 113
129 1224
s o
105 1054
o A
o o4
70 74
704 70
= ml o e s
; y SO U Bt e s |
“ P S . ——
354 354
23 203
173 14
as o
T T D i T TN L T T 7z 2o
Frocuency () Froqoncy (i)

site £ 03CHO7-HY
Condition

Detector Peak
Project 930401
Mode 135

+ AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

105.0) "\
MJ/
783 PEAK_BE 74
il
.
e
Peak e Left blank
Mode 5
-
)
~
433 =
.
Avg me e Left blank
" Mode 35

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C103 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - L
1+2 Vertical Fundamental
96.3] 3 96.3|
\ !
613 + WJ o1 7 -
b
w3000 00mns oW 3000 oot STt o 2000500Vt S0 oo STt
Pe ak Project +930401 Project 930401
Mode 135 Mode 135
1050 ya 1050
- i
.
- - ——
. i I N N
TS S R rs0n oo ot W to
Detector : Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 135 Mode 135

TEL : 886-3-327-3456 Page Number : C104 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@Buvim)

Date: 20190530

1313
1225
13y

a75)
783
700)
1.3
525
433
350
23
175

83

prer—_.

\

PERK BE 73

/\\’\M“vawm..m,«mw“v -

site
Condi

430 2440, 250, 2460,

ition

Detector
Project

Mode

2470, 2850,
Frequency (MH2)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 20190530

1313
1225
138
105.0)
963
a75]
788
709
613
525
433
350
23
175
83

AVG_E_54|

Site
Condi

430 2840, 250, 2%

ition

Detector
Project
Mode

0. 2470, 2480,
Frequency (MiHz)

+ 03CHO7-HY.
£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
+Peak

+930401

:35

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Fundamental

A (@Buvim) Date: 20190521 el (9BuVim) Date: 20190521
1313 1313
1225 1225
13y n3g)

196.3| /v\ 96.3|
875 \ 875
783 PEAR BE 72 838 PEAIC 74|

613 613
525 T 52 o
R
8 34
350 350
263 263
125 12
a3 a3
460 2463.2465.2467 2469 2471 o 55,2491 2495 2455 2497, 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Frequency (Hiz) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 136 Mode 136
) @wuvimy Date: 2019.05.21 evel @Buvim) Date: 2019.05.21
1313 113
1224 1224
133 133
1050 1050
saap ™ T 961
a1s| a1
788 729
700 700
o3 ! AvG_BE b4 o3
525 N 525
8 - Py e ———
350 354
263 263
175 174
a3 a3
60 2462455 24672468 2471 o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Frequency (Hiz) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEWA0.010KHz SWiuto + RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector peak Detector Peak
Av g Project +930401 Project 930401
. Mode 136 Mode 136

TEL : 886-3-327-3456 Page Number : C106 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Vertical

Fundamental

Avg.

o —

489.24912493. 24952497, 2500

350

23

175

83

450 7463.2465.2467.2469.2471
Frequency (Miz)
Site + 03CHO7-HY.
Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +930401
Mode 136

) asovim Dates2019.05.21 e aBovim) Date: 2019.05.21
1313 1313
1225 122
138 sl
1050]_ 1Al 1054
96.3| \ 96.3|
a1 S o
788 PEAK BE 73 788 PEAK TS
700) S 700 I
o3 ~ o3 ]
s S
525 Vo e o
- P
350 354
263 269
13 17
a3 o3
0 TGS TAGT IO T 55 2457 246 4952497 2 G0 oo w0 oo 1o 7oL DL 200 2700 00
Freauency (i) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector +peak Detector 1pesk
Peak Project 1930401 Project 1930401
Mode 136 Mode 136
) agovim Dates2010.05.21 eve @BV Date: 2018.05.21
1313 1314
1225 122
14 s
:
1050 1050
963 ™~
a1
784
700 =
o AVl
e sE b4
523 -

175

84|

000 300, 1500, 1700 1%00. 2100 2300, 2600.  Z700. 3000
Frequency (MiHz)
site £ 03CHO7-HY
Condition + AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project +930401
Mode 136

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C107 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Fundamental

) @Buvim) Date: 2018.05.21 ) (0B Date: 20190521
1313 3]
1225 1225
133 134
1050 105.)
963 A 963
a7 w75
734 1 73| PERICTS
™ m//\ T4 T
o13) . 613 5
=t B e e et
e a4
350 350
209 23]
75| 5]
a3 as
S0 7 7340 7360 738 700 15 000 00 100 700 1900 7100 2300 7500 2700 00
Frequency (HHr) Frequency (MH)
site +03CHOT-HY site +03CHOT-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK_74 3m HF_ANT_00075962 HORIZONTAL
£ RBW:1000.000KHz VBW:3000.000KHz SW:Auto £ RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +930401 Project +930401
Mode 137 Mode 137
) @Buvim) Date: 2019.05.21 ol 0B Dote: 20190521
1313 13
1225 1225
1138 133
1050 105.) 1
963 /\ 96.3
a7 w75
783 783
700) 704
13| Y ;
A o A6 54
52 ~ 52 —
- JIY! S S S £
350 354
209 203
17| 5]
o3 a3
510 7 7340 7300 739 7400 15 000 00 100 700 1900 7100 7300 7500 000 0
Frequency (HHr) Frequency (H:)
site +03CHOT-HY site +03CHOT-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_S4 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector +Peak
Av Project +930401 Project +930401
. Mode 137 Mode 137

TEL : 886-3-327-3456 Page Number : C108 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak
+930401
137

site
Condition
Detector
Project
Mode

) aBovim Date: 20180521 — Date: 2019.05.21
1313 1313
1225 122
138 sl
s ¥ 10sd
963 063
a1 o
783 ‘)A 784 o
70.0) T /"‘l 70|
614 613
7 e
P m—
- P
350 354
263 269
13 17
a3 o3
S0 7. 0. 7560, 780, 0 s G0 oo w0 oo 1o 2oL DL B0 200 S50
Frequency () Freauency (k)
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 7 lode :37
) aBovim) Date: 20180521 o Date: 2018.05.21
1313 1314
1225 122
14 s
105.0| 105.0{ 1
oy v o
a1 o
784 a4
oy 7 700
613 o)
52 sz
o P ——
35.0f 350 -
263 269
123 12
! o3
S0 7520, 0. 7560, 780, 7300 7t oo ™o T oo 1o 2oL DL 200 2700 3500
roquency () Froauency (k)
£ 03CHO7-HY - 03CHO7-HY

£ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto

Peak
930401
37

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number 1 C109 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Horizontal

Fundamental

) @Buvimy Date: 20190530 e aBovim) Dates 20190530
1313 113
122 1224
133 33l
1050 a 1054
93 9631
a1 o7
7o 704 [ el
700 704
P T
o 524 e pre
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Freauency (H:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition EAK_74 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto BW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector eak
Peak Project +930401 Project +930401
Mode 138 lode 138
) (@wuvimy Date 20190530 eve @BV Dates 20100530
1313 113
1224 1224
133 133
1050 1050
= yavAta
a1s| a1
788 729
700 700
13| 613 Y
52 52 — = —
3 7 S S SR e R
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
000.000KHz VEW:1.000KHz SWuto
Detector Detector
Avg . Project £ 930401 Project
Mode 138 Mode

TEL

FAX :

886-3-327-3456
886-3-328-4978

Page Number

: C110 of C175



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Horizontal Fundamental

Peak

s oure0530
13

229

i

esely N

s

s o

8.8 PEAK_BE 74
]

433
350
23
175

83

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site £ 03CHO7-HY

Condition + PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2019.05.30

1313
1225
138
105.0)

BEVAVAN
wg
s
709

: -
o3 Ry AVG_BE_54|

525 R
433 ==
350
23
175
83
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site + 03CHO7-HY.
Condition + AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C111 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Vertical

Fundamental

1 @BV

)

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

:38

Date: 2019.05.30 el (@BuVim) Date: 2019.05.30
1313 13
1225 1225
138 - 138
IR
9623 963 |
a1 a3
700 704 il
513 613
mwmmw,w;wwmmmw bt
33 33
350 354
23] 23]
15| 75|
88 a3
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 S0 oo T Zon 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site +03CHOT-HY Site +03CHO7-HY
Condition $ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 8 fode 138
) @Buvim) Date: 2019.05.30 evel (@Buvim) Date:2019.05.30
1313 13
1225 1225
138 139
1050 1054)
o ol
a1 a5
s . v )
700 704
13 613 e
52 525 7
J e T I s T o S R S L b T
350 354
263 23]
175 175
83 a3
07520, 7540, 560, 7500 740 2. 2440, 2450 00 o0 S0 4700 1900 Zoa 200 2600 2700, 000
Froquency (MHz) Frequency (MHz)
+03CHOT-HY +03CHO7-HY

site
Condition £ AVG_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto

Detector Peak
Project 930401
Mode :38

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

Date: 20190530

JAVAY
w”\ .

%

PERK BE 73

\”M\/”W».M‘

W r——

2440,

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

250,

2460,

0. 2470, 2850,
Frequency (MH2)

2

Left Blank

Avg.

Date: 20190530

ya \ﬂ/\%

N

AVG_E_54|

SN

2840,

+ 03CHO7-HY.
£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak
+930401
138

250,

2% 2470, 2480,

0.
Frequency (MiHz)

2

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C113 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Fundamental

A (@Buvim)

Date: 20190521

1313
1225
13y
1050
963
a75]
783
700)
1.3
525
433
350
23
175
83

PERK_BE 73

(R RPN P

site
Condition

Frequency (i)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

489.24912493.2495.2457. 2

el (9B

) Date: 20190521

1313
1225
n3g)
1050

PERK 73

25 ki e

75

000

site
Condition

300, 1500, 1700 1500 2100 2300 2600. 2700,
Frequency (MiHz)

£ 03CHO7-HY

+ PEAK_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Site
Condition

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector
Project
Mode

+Peak
+930401
139

site
Condition

Detector
Project
Mode

Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 39 Mode
) agovim Dates2010.05.21 eve @BV Date: 2018.05.21
1313 1314
1225 122
14 s
1050 1050
%3/_\ /\ 96.3|
o VA o
784 a4
700 ST 70
1 1
3 = e 5 I v
523 sz
P T ]
o P S S B S
350 354
263 269
123 12
! o3
60 2462455 24672468 2471 16524912483 249524572500 G0 ™ot oo 1o oL B0e 200 2700 e
Troquency (i) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

+ AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto
:Peak

+930401

:39

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C114 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Vertical Fundamental

) @wuvimy Dates2019.05.21 e aBovim) Dates 2019.05.21
1313 113
122 1224
133 33l
Tosoh TN 1054
93 9631
a1 o7
788 PEAK_BE 74 788 PEAK_74]
s = =
700 aent iy ; 704
613 613
525 28 -
8 34
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 55 2457 246 4952497 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Freauency (iiz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector peak Detector peak
Pe ak Project +930401 Project +930401
Mode 139 Mode 139
) @wuvimy Dates2010.05.21 eve @BV Dates2010.05.21
1313 113
1224 1224
133 133
1050 1050
s N s
a1s| a1
788 729
700 700
|
o1 AvG_BE b4 o3 i AVG 54
525 52 — it
438 R e a9 e TN AN S e B |
350 354
263 263
175 174
a3 a3
60 2462455 24672468 2471 o 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
511:1000.000KHz VBW:1.000KHz SWTiAuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector :Peak
Avg Project £ 930401 Project +930401
. Mode 139 Mode :39

TEL : 886-3-327-3456 Page Number : C115 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

) @Buvim) Date: 2018.05.21 ) (0B Date: 20190521
1313 3]
1225 1225
133 134 ;
1050 — ] 105.)
963 963
a7 w75
734 73| PERICTS
700) 704
o13) 5 613
525 s AR
e a4
350 350
209 23]
75| 5]
a3 as
S0 7 7340 7360 738 700 15 000 00 100 700 1900 7100 2300 7500 2700 00
Frequency (HHr) Frequency (MH)
site +03CHOT-HY site +03CHOT-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK_74 3m HF_ANT_00075962 HORIZONTAL
£ RBW:1000.000KHz VBW:3000.000KHz SW:Auto £ RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector +Peak
Peak Project 930401 Project +530401
Mode 140 Mode 140
) @Buvim) Date: 2019.05.21 ol 0B Dote: 20190521
1313 13
1225 1225
1138 133
1050 105.) 3
963 963
a7 w75
783 783
700) 704
13| 613 | i
52 52 5
- P e
350 354
209 203
17| 5]
o3 a3
510 7 7340 7300 739 7400 15 000 00 100 700 1900 7100 7300 7500 000 0
Frequency (HHr) Frequency (H)
site +03CHOT-HY site +03CHOT-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_S4 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector +Peak
Avg Project +930401 Project +930401
. Mode 140 Mode 140

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C116 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
1+2 Vertical Fundamental
113.8] 138 1
1059 P 1050
o
o i S
w3000 00mns oW 3000 oot STt o 2000500Vt S0 oo STt
Pe ak Project +930401 Project 930401
Mode 140 Mode 140
105.0 = 105.0} 1
o
43.8] 438 T
35.0f Js,nw
TSN P R ss0n oo L soats Wt
Detector : Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 40 Mode 140

TEL : 886-3-327-3456 Page Number : C117 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

1+2

Horizontal

Fundamental

) @Buvimy Dates 20190530 e aBovim) Dates 20190530
1313 113
122 1224
133 33l
1059 g 1054
503 WV %3
a1 " o7
s V By el
70.0) 70| l
613 . 613 L
R P e
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7300 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Freauency (H:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector peak
Pe ak Project 930401 Project +930401
Mode 1 Mode 141
) (@wuvimy Dates2010.05.30 eve @BV Dates 20100530
1313 113
1224 1224
133 133
1050 1050
9623 961
a1s| a1
o u o
700) R 700)
13| 613 Y
52 - 52 i V——
8 oY S S S S
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
511:1000.000KHz VBW:1.000KHz SWTiAuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector :Peak
Avg Project £ 930401 Project +930401
. Mode 241 Mode 141

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C118 of C175



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 20190530

1313
1225
13y
1050
963
a75]
783
700)
1.3
525
433
350
23
175
83

PERK BE 73

site

430 2440, 250, 2460,

Condition

Detector
Project

Mode

2470,
Frequency (MH2)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 20190530

1313
1225
138
105.0)

sea

a75]
788
709
613
525
433
350
23
175

83

AVG_E_54|

Site
Condi

430 2840, 250, 2%

ition

Detector
Project
Mode

0. 2470, 2480,
Frequency (MiHz)

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

41

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Vertical Fundamental

b

70.0) 70| )J 1
o1 L 013

B S Y o s —————

o T
8 34
350 350
263 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Peak Project 1930401 Project 930401
Mode e Mode 141
) (@wuvimy Date: 2019.05.30 evel @Buvim) Date: 2019.0530
1313 113
1224 1224
133 133
1050 //\\\/\ 1050
9623 961
788 L 783
709 / 704
13| - 613 A6 54
52. it 525
P B e | P o e -
350 354
263 263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector peak Detector Peak
Av g Project +930401 Project 930401
. Mode e Mode 141

TEL : 886-3-327-3456 Page Number 1 C120 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

Date: 20190530

PERK BE 73

2440, 250, 2460,

0. 2470,
Frequency (MH2)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

Date: 20190530

—=

e

I~
-

S

AVG_E_54|

— |

2840, 250, 2%

0. 2470,
Frequency (MiHz)

+ 03CHO7-HY.
£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

41

2490, 2

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Fundamental

A (@Buvim)

Date: 20190521

1313
1225
13y

783
700)
1.3
525
433
350
23
175

83

b
o

PERK_BE 73

Mw

bk skt

site
Condition

489.24912493.2495.2457. 2

Frequency (i)
£ 03CHO7-HY

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (9B

) Date: 20190521

1313
1225
n3g)
1050

PERK 73

B T o

75

000

site
Condition

300, 1500, 1700 1500 2100 2300 2600. 2700,
Frequency (MiHz)

£ 03CHO7-HY

+ PEAK_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Site
Condition

Detector
Project
Mode

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
BW:1000.000KHz VBW:1.000KHz SWT:Auto
+Peak

+930401

42

site
Condition

Detector
Project
Mode

Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 2 Mode
) agovim Dates2010.05.21 eve @BV Dates2010.05.21
1313 1314
1225 122
14 s
1050 1050
w3 961
o735 ’\'\/’\ 87
784 a4
709 &\ 700
1 1
o3 T aVG_BE 54| o3
523 1 sz
~L
o P
350 354
263 269
123 12
! o3
O TS TAGT I 16524912483 249524572500 G0 ™ot oo 1o oL B0e 200 2700 e
Freauency (iz) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

+ AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW/:1.000KHz SWT:Auto
:Peak

+930401

42

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Vertical

Fundamental

) @wuvimy Dates2019.05.21 e aBovim) Dates 2019.05.21
1313 113
122 1224
133 33l
1050 1> 105.0{
93 9631
a1 o7
788 T PEAKBE 73 788 PEAK TS
700 RSSO 700 ;
e~ ]
525 SR UHIOP A RS S 525 - =
8 34
350 350
263 263
125 12
a3 a3
60 2469 2455 24672808 2471 o 55 2457 246 4952497 2 G0 W00 00 o6 ie00. 7o 700 500 700, 3000
Freauency (iiz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto + RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector peak
Pe ak Project 930401 Project +930401
Mode 2 Mode 142
) @wuvimy Dates2010.05.21 eve @BV Dates2010.05.21
1313 113
1224 1224
133 133
1050 1050
o it e S
a1s|
~
700
613 \\f‘\\
o — ] va g b4
4338 =
350
263
175 174
a3 a3
60 2462455 24672468 2471 85,2451 2463 24952457, 2500 G0 w00 w00 o6 W60 7o 200 00 700, 3000
Freauency (iz) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:L.000KHz SWTuto + RBW:1000.000KHz VBW:1.000KHz SWTiAuto
Detector :Peak Detector :Peak
Avg Project £ 930401 Project +930401
. Mode 142 Mode 142

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC

RADIO TEST REPORT Report No. : FR930401C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2 Horizontal Fundamental
105.0| 105.0| 4
063 \'\/M g 963
\
8.8 788 PEAK 74
e e e
P~ ey
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
w3000 000k w3000 Dot St o 20008005 ViS00 c00KAs ST
Detector :Peak Detector : Peak
Pe ak Project +930401 Project +930401
96.3| 96.3| 1
a15| ”\M a1
3 -/ oS o | X
gl B — =
Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AVG_54 3m HF_ANT_00075962 HORIZONTAL
RS0 003t VOV S0k WAt ROV LOORO0R VEWS SooRt S et
Avg Project :930401 Project :930401
. Mode 143 Mode 143

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C124 of C175



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Horizontal Fundamental

Peak

Date: 20190521

2440, 250, 2460,

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

N Left Blank

0. 2470, 2850, 2490, 2
Frequency (MH2)

Avg.

Date: 20190521

\/\\w —
1

2840, 250, 2%

+ 03CHO7-HY.
+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

o Left Blank

0. 2470, 2480, 90, 2500
Frequency (MiHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR930401C

1 C125 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2

Vertical

Fundamental

1 @BV

)

Date: 2019-05.21

1313
1225
13y
1050)
963
a75]
783

700)
1.3

/““.J‘\/ “‘\p\
i

433
350
23
175

83

310

site
Condition

2520,

7540, 2360, 2400, 220, 2a40. 24

2360,
Frequency (MHz)

£ 03CHO7-HY
+ PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (9B

) Date: 20190521

1313
1225
n3g)
1050
963
a75)
788)

PERK 73

700
613

B P

350)
23
75

£'—_4_

000

site
Condition

300, 1500, 1700 1500 2100 2300 2600. 2700, 3000
Frequency (MiHz)

£ 03CHO7-HY

+ PEAK_74 3m HE_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak Detector Peak
Pe ak Project 930401 Project 930401
Mode 3 lode 143
) aBovim) Dates2010.05.21 eve @BV Dates2010.05.21

1313 1314
1225 122
14 s
1050 1050 .

96.3| r\\ 96.3

o5 o7 k

784 a4

;

o @ | s
B i B

350

263

123 12

! o3

S0, 0. 750 D 7300, 220, Za0. 7350 G0 ™ot oo 1o oL DL 00 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto
+Peak

+930401

43

site
Condition
Detector
Project
Mode

£ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Peak

930401

43

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C126 of C175



ssamonias. FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Vertical Fundamental

Peak

A (@Buvim) Date: 20190521

JOR AN
o
7o vea v 71
709
s,

site £ 03CHO7-HY
Condition + PEAK_BE_74 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2019.05.21

1313
1225
138
105.0)

seaf
a5 M
\

704 \
3
613 e AVG_BE 54|

525 B

433
350
23
175

83

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)

Site + 03CHO7-HY.

Condition £ AVG_BE_54 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C127 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Horizontal Fundamental
903 oy s63)
b B——
w3000 00mns oW 3000 bt st o 1000500Vt Saosoots St
Peak Project Project 930401
Mode lode 144
o
o ['“VW\ oy
433 T B e A S B
TSNPV R ro0n oo s oot St
Detector : Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode a4 Mode 144

TEL : 886-3-327-3456 Page Number 1 C128 of C175
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal Fundamental

Peak

) aBvm) Date: 20190530
w‘/«mw\ﬂw
\’V‘ peac gE 78
W 7
T 50, o Zare. ED 7250 z
Frequency ()

£03CHO7-HY
dition  PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

 RBWE1000.000KHz VEW:3000.000KH: SWTiAuto
ctor :peak

Left blank

Avg.

A (@BuVim)

\_,\f\\

=N

Date: 20190530

— AVG_E_54|
e - L

0. 2470, 2480, 2490, 2500

Frequency (MiHz)

Condition

430 2840, 250,
+ 03CHO7-HY.

Detector +Peak

Project +930401

44

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR930401C

1 C129 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

) @Buvimy Date: 20190530 e aBovim) Dates 20190530
1313 113
122 1224
133 33l
1050 » 1054
503 AVaii %3 |
a1 o7
789 729 -
700 o f L3
; \
e
8
350
263
125
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 1800 7o 700 00 700, 000
Freauency (H:) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project Project 930401
Mode lode 144
) (@wuvimy Date: 20190530 eve @BV Dates 20100530
1313 113
1224 1224
133 133
1050 1050
9623 S~ A
oy N
788
700 v,
3 f 1 )
= EE =
o [ IS AU A -
350
263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 w00 o6 W60 7o 700 00 700, 000
froquency (i) Freauency iz}
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition £ AVG_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VEW:3.000KHz SWiuto + RBW:1000.000KHz VBW:3.000KHz SWTiAuto
Detector :Peak Detector Peak
Av g Project +930401 Project 930401
. Mode 44 Mode 144

TEL : 886-3-327-3456 Page Number 1 C130 of C175
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO6 2437MHz - R
142 Horizontal Fundamental
L
Peak Left blank
\\/“/' M\//\.,...\ — AVG_BE_54)
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR930401C
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ssamonias. FCC RADIO TEST REPORT Report No. : FR930401C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1+2 Horizontal Fundamental

) @Buvimy Date: 2019.05.22 el gBuvim) Date: 20190522
1313 113
122 1224
133 33l
1050 1054
963 A 963
a1 o7
789 729 -
700 704
e S
N B At e i asi s sttt
8 I 34
350 | 350
263 1 263
125 12
a3 a3
0T, 0 760 7360 700, . P G0 W00 00 o6 W80 7o 700 00 700, 000
Frequency (HH:) Frequency (WH)
Site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition < PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:uto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +930401 Project 930401
Mode 45 Mode 145
) (@wuvimy Date: 2019.05.22 evel @Buvim) Date: 2019.0522
1313 113
1224 1224
133 133
1050 1050
9623 -
w73 o
788
700
o 7 e s
4338 \" T
350
263
175 174
a3 a3
S0z, FTy 60 7360 700, . 440 2850 G0 w00 00 o6 W60 7o 200 200 700, 000
Frequency (HH:) Frequency (WHz)
Site +03CHO7-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VEW:3.000KHz SWiuto + RBW:1000.000KHz VBW:3.000KHz SWTiAuto
Detector :Peak Detector Peak
AV g Project £ 930401 Project 930401
. Mode 45 Mode 145

TEL : 886-3-327-3456 Page Number 1 C132 of C175
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 20190522

/WrW’“Wm\\
.

i

PERK BE 73

250, 2460,

0. 2470,
Frequency (MH2)

+ PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20190522

AVG_E_54|

250, 2%

0. 2470, 2480,
Frequency (MiHz)

+ AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR930401C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

1+2

Vertical

Fundamental

1 @BV

)

Avg.

Site
Condition

Detector
roject
Mode

£ AVG_BE_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW3.000KHz SWT:Auto
+Peak

+930401

145

site
Condition
Detector
Project
Mode

Dates 20190522 e 0By Dates 20190522
1313 1313
1225 122
138 sl
1050 1054
963 063
a1 o
700 70d 7
‘ 1 il
PE— 25 P
- P
350 354
263 269
13 17
a3 o3
S0, B0 D D 7300, 0. T G0 w0 w0 oo 1o 7oL B0L 00 200 S50
Freauency (H:) Freauency iz}
site - 03CHO7-HY site  03CHO7-HY
Condition  PEAK_BE 74 3m HE_ANT_00075962 VERTICAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 930401 Project 930401
Mode 5 lode :45
) aBovim) Dates2010.05.22 eve 4By Date:2018.0522
1313 1314
1225 122
14 s
1050 1050
96
a1
784
700
613
52
1
350
263
123 12
! o3
S0, 0. 750 D 7300, 220, Za0. 7350 oo ™ot oo 1o oL B0e 200 2700 3500
froquency (i) Freauency iz}
£ 03CHO7-HY - 03CHO7-HY

£ AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Peak
930401

145

TEL
FAX
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